Hospitals Mattresses Healthcare Education SimLabSolutionsLong Term Care Physical Therapy Veterinary
SIGN IN
Lost Password?New Customer? Register Here

Medical equipment from your most trusted brands.

We offer a large variety of infusion pumps, hospital beds, headwalls, simulated IV fluids, furniture, manikins and
replacement parts for your Hill-Rom, Stryker, Hausted, MidMark, Span America beds, stretchers, wheelchairs & more!
New & Reconditioned Hill-Rom Parts
Login

Register Here

Forgot Password?

×
Contact Us

Phone: (877) 593-6011
Fax: (248) 671-1550
Info@DiaMedicalUSA.com

 
×
Hill-Rom 835 Hospital Bed Parts

Hill-Rom Part Number

Description

100SCREW, MACH, TRUS, PH, 10-24, 3/4
10016BOLT, SHLDR, TR, .375-24, .780, STL
1012WASHER, FL, .281, .625, .060, STL
10640PIN, ROLL, .133, .750, HC STL
10902WASHER, PL, .469, .875, .063, STL
11093PIN, COTTER, 5/64, 1, ZN
11094PIN, COT, .047, .375, STL
11578THRUST BEARING FA-28515
11579WASHER, THRUST, .632, 1.230, .060
12220RETAIN, EXT, .354, .042
128PIN, ROLL, .188, .875, STL
14450CABLE TIE, REG, 4, 18LBS, NYL
15380SCREW, MACH, PAN, PH, #8, .875, NKL
15942TAPE ELECTRICAL 3/4″
16042SCREW, SEM, RND, PH, 10-32, .500
16116SCREW, TAP, TR, PH, #6, .375, STL
17175WASHER, FL, .328, .812, .063, NPRN
17232SCREW, MACH, TR, PH, 6-32, .250
17291PUSHNUT, FL/RND, .015, .438, .188
17405PIN, COT, .118, 1.000, STL
18252SCREW, MACH, PAN, PH, 8-32, .500
18516SCREW, TAP, RND, PH, #4, .500, STL
18887BUSHING, BRG, 1.182, .312, .440
19124CABLE TIE, REG, 8.5, .15, 40, NYL
19274BOLT, SHLDR, HEX, .437-20, 1.188
19562LATCH COVER
19730GROMMET
19917WASHER, BK, .63, 1.672, .094, PLSTC
20312CLAMP, CABLE, .375, .5, NYL
20364SCREW, MACH, FLAT, PH, 8-32, 5/8
20802NUT, KEPS, .250-20, 0.234, STL
21341CORD HOLDER INJECTION
22247LABEL CAUTION
22605SCREW, TAP, PAN, PH, #6, .250, STL
22988STRAIN RELIEF
23143PUSHNUT, FLRND, .017, .531, .388
23208WASHER, EXT-T, .200, .400, .022
2332NUT, HEX/LK, .438-20, .365, STL
24449RETAIN, RING, INT, 1.212, .05, PH
24452BUSHING, GDE, 1.625, .500, 1.322
24496PIN, CLV, .438, 4.250, STL
24497BUSHING, SPCR, .75, .312, .495, NYL
24500HILOW TIE ROD
24506BUSHING, FLG, .754, .500, .502, STL
24556PIN, COT/HRPN, .105, 2.375, STL
24557SWITCH BRACKET
24633PIN, ROLL, .250, 1.500, STL
24771LEG PLUG
24817SPRING
25200SPEED CLAMP C-3046-A-6-92 5Z 6
25212PAD
25277SLIDE
25278FELT
25288SREW, CARRIAGE, 10-24, 2.5
25320SPRING
25329ADHESIVE, BOSTIK
25885ROD
25990HILOW BUTTON HOUSING
25991HILOW ROD COVER
25992SCREW, TAP, OVH, PH, #6, 1.000, NKL
26078BLOCK, LATCH
26678ROLLER
27298TORSION SPRING RH
27449CASTER W/TREND LOCK
27717SPRING, CLIP, 1.046, 1, STL, BO
27718TUBE GUIDE
27802REV TRENDELENBURG ROD
27859ROLLER
28082BRAKE SPRING
28408HD SUPPORT BRACKET LH
28717BUSHING, FLG, .562, .343, .500, NYL
28837NUT, HEX, .190-32, STL
29395RESILIENT MOTOR MOUNT
29454BUSHING, SPCR, .35, .625, .264, STL
29788PUSHNUT, CAP, .116, 3/8, 3/16, ZN
30014RES, 6.8, 5%, 1W, WW, AXL
30016RES, 0, .015MAX, 1/4W, AXL
30107CAP, 330UF, 20%, 25V, ELECT, AXL
30117PIEZO, 3-15VDC, 16MA, 2.5KHZ, 90DB
30315IC, TL780, V.REG, 5V, 1A, TO220
30419IC, 4N29, OPTO, DARL, DIP6
30421TRIAC, OPTOCPL, 0 CROSS, DIP6
30500LED, RED, 20MA, T1-3/4
30606TFMR, PWR, 120V/10V@240 2
30610XFMR, TOROID, 470UH
30710SENSOR, PRESS, 1PSI, SCX01DN
30808SWITCH, MINI SLIDE, SPDT, RT ANG
30925CON, UMNL, HDR, 04S, SRST, 94V2
31027SCREW, TAP, PAN, PH, #4, .437, STL
31556WASHER, LK, 3WV, .677, 1.135, .088
32425BOLT, SET, HDLS, HXST, .312-18, .75
32543S/G ASSY HD-LH
32544SIDERAIL ASSY HD-RH
32572SCREW, MACH, BTN, HXST, M8, 8.000
32575STEER PEDAL
32585CABLE ASSY
32596BUSHING, SPCR, 1.13, .75, .628, CRS
32638ROLLER
32741WIRE JOINT
32909NUT, HEX/LK, .313-18, .134, STL
32960PUSHNUT, FLRND, .017, .750, .375
32963EXTENSION SHAFT
33030HILOW LIMIT ROD
33058SCREW, MACH, PAN, PH, 6-32, 1.25
33060SWITCH, SNAP, SPST-NC, 0.1A
33358PLUG BUTTON 3/8
33360CAM SHAFT
33872CAPACITOR END CAP, 1.640DIA
34349BUSHING, GDE, .882, .329, .690, NYL
34409SPRING
34422CABLE RETAINER
34457SCREW, MACH, FL, PH, 4-40, .250, STL
34531HELICAL SPRING
34613BUSHING, FLG, .815, .344, .625, NYL
34684SCREW, HILO, FL, PH, 8-18, 1.125, CS
34715ROCKER ARM
34778LABEL CAUTION
34813LABEL
34838VINYL CAP
35000SUNIVERSAL MOTOR ASSY
35072SCREW, SHLDR, TRUS, PH, 10-32, .312
3517PIN, ROLL, .188, 1.250, STL
35186SOUND DAMPENING
35261SPRING
35326RETAIN, ERING, .292, .035, PH
35381PUSHNUT, CAP, .250, .154
35642BRAKE PEDAL
35663SUPPORT, CIRCUIT BOARD
36233EHW, STR RLF, ADAPTOR, UMNL
36234EHW, STR RLF, 0.04-0.19, UMNL, 03
36249REAR MOTOR MOUNT ASSY
36250COUPLING ASSY
36790RIVET, DRIVE, 3/16, .45, TR, NYL
37387SCREW, RND, PH, 12-24, .375, CS
37938NUT, DR, .625-7, 2.062, CELCON
37947IRON DOG
382210148HEAD PAN LIGHT NEUTRAL
382220248FOOT PAN PC
382230148KNEE PAN LIGHT NEUTRAL
38260FOAM TAPE
39594HILOW BALL SCREW
39723TREND HANDLE SLEEVE
39813BRAKE BLOCK
39837FIXED BRAKE
40523CAP
40721BUMPER SPACER
40741THRUST RACE
4179PIN, COT/HRPN, .047, .578, SPR/S
42006SCREW, CAP, HEX, 4-40, .560, STL
42142SCREW, HILO, PAN, TX, 10-16, .500
42143SCREW, HILO, PAN, PH, 12-16, .500
42246HEAD SCREW
42247MECHANISM BLOCK BOTTOM
43149TRIM
43389SCREW, HILO, PAN, TX, .437, STL
43412LABEL NIGHT LIGHT
43615VELCRO STRAP
43805BRAKE/STEER CAM
4384CASTER W/O BRAKE
43844BUSHING, SPCR, .625, .410, .438
43878SCREW, MACH, PAN, PH, 10-32, .422
43879SCREW, TAP, PAN, TX, 10-32, .875
43880SCREW, TAP, PAN, TX, .250-20, .875
43926NUT, HEX/FLG, .375-24, .339, STL
4403SCREW, MACH, PAN, PH, #8, .500, STL
44328PIN, ROLL, .188, 1.000
4435NUT, HEX LK, 1/4-20, .212, CD
44489SCREW, TAP, PAN, TX, 12-28, .50, STL
4453PIN, CLV, .375, 1.938, STL
4455503CABLE ASSY, OM, SUBD/CT, 25POS, LH
4455504CABLE ASSY, OM, SUBD/CT, 25POS, RH
44578PCB ASSY, SIDERAIL INTERFACE
451SCREW, MACH, PAN, PH, 8-32, .75, STL
4572801LABEL GROUP NON-RETRACTING
45871LABEL NON RET MODEL
45931WIRING DIAGRAM NON RETRACT
4630BUSHING, OILITE, .615, .175, .505
4759SCREW, TAP, PAN, PH, #8, .375, STL
6053601HEAD DRIVE ASSY 8350
755NUT, HEX LK, 10-24, .117, CD
757PIN, CLEVIS, 3/16, 5/8
77NUT, SQ, 8-32, STL
79X034CASTER 3″ TOTAL LOCK
831NUT, HEX, .312-18, .258, STL
9001216RIVET, SOLID, 3/16, 1, TR
9023422NUT, HEX/LK, .375-24, .368, CS
9428NUT, HEX/LK, .375-16, .328, STL
9685PIN, ROLL, .197, .750, STL
SA0983CLEVIS PIN, COTTER PIN
SA0993HILOW MOTOR COVER, SCREW
SA1157BLOCK TOP, ADAPTER, SCREW
SA1181DOUBLE CONTROL LEVER, SCREW
SA1219TOTAL LOCK CASTER, SCREW
SA1220STEER LOCK CASTER, SCREW
SA1372TREND MOUNT & TREND RETAINER
SA1481TAPE SWITCH KIT
SA149925 MFD CAPACITORS & JUMPERS
SA3351LITHIUM GREASE-10.3 OZ TUBE
SA4461MALE COUPLING-SLEEP SURFACE
SA4462FEMALE COUPLING-SLEEP SURFACE
SA4463MALE COUPLING-SLEEP SURFACE
SA4464FEMALE COUPLING-SLEEP SURFACE
SA4583SMALL O-RING
SA4584LARGE O-RING
SA4589MAGNET, MATTRESS
SA4841RED LOCTITE #262
SA7087THUMBSCREW-P729 PENDANT
SA7088PENDANT HOLDER-P729 PENDANT
SA7089RUBBER GROMMET-P729 PENDANT
SA7091C-RING-P729 PENDANT
SA7095BOTTOM FOAM-P938C MATTRESS

×
Hill-Rom P1900 Hospital Bed Parts

Hill-Rom Part Number

Description

1000050687PATTERN, ATTACHMENT STRAP, FT
10640PIN, ROLL, .133, .750, HC STL
10866SCREW, TAP, PAN, PH, 12-24, .50, STL
10904ROLL PIN
11247NUT, HEX/LK, 6-32, .185, STL
1200010003TRAPEZE ASSY.W/CLAMP
128113HOSE RETAINER RH
128117HOSE RETAINER LH
128411FIRE BARRIER, P & V BLADDERS
128846SIDERAIL LATCH COVER
128983LINK, LINEAR ACTUATOR
128984INTELLIDRIVE PAN
128985PLATE, DRIVE COMPARTMENT
128989ACTUATR LEVER COVER- TOTALCARE
128991GASKET, ACTUATOR LEVER
130527TCARE INTERMED RAIL HRSE – LH
130528TCARE INTERMED RAIL HRSE – RH
131727PCB, SPORT PLUS HARDPANEL
132067QUICK COUPLING FEMALE .375 DIA
132654PLUMBING ASSY, HEAD CUSHION
132659CHEST TREATMENT CUSHION
132660P & V CUSHION
132662SEAT & THIGH TREATMENT CUSHION
132665HEAD CUSHION
132674HEAD ASSEMBLY
132675PLUMBING ASSEMBLY, TREATMENT
134798TICKING ASSEMBLY, ITALY
134799TICKING ASSEMBLY, UK
135665PIN, WELD IN QUICK RELEASED
135715FOAM BLOCK
135728THIGH ASSEMBLY
135801PIN, LK, .250, 3.532, STL
136794INTERLOCKING SPRING SNAP, 5/16″
137757LOAD BEAM, JR, 600 LB
138295END CAP, PATIENT HELPER
138407PCB ASSY, TC, P500, LON-CAN INTFC
139105BATTERY, 12 VOLT, 12AHR
139120FT ART POC, SOFT SEAT DELTROL
14012801SHORT STAY COVER – P1915**28
140134TREATMENT COVER ASSY – P1915
14013701SPORT COVER – P1916**1
14013702SPORT COVER – P1915**5
140276LABEL, WARNING, AUX RECPTACLE
140314PIN, CLV, .312, 1.040, STL
140443BRACKET, AIR HOSE MOUNTING
140444SPRING, EXTENSION
141772CABLE ASSY, BACKPLANE TO LAL
141997WIRELESS ASSY
142012PCB ASSY, TC, SIDECOM-ONSITE/SFW
1421081201LABEL, LOW AIRLOSS, JAP
142108801LABEL, LOW AIRLOSS-SWEDISH
142131PCB ASSY, TCB+, TFM, PULMONARY
142133PCB ASSY, TC, PBM, BARI+/SPORT+
142528DOOR STOP
143128STRAP, BOTTOM BLADDER
143196PCB ASSY, TC, TTM, BARI+/SPORT+
143392SCREW, ROLL, PAN, TX, M3-.5, 6, ZN
143548PCB ASSY, UCM, RIGHT SIDE
143551PCB ASSY, UCM, LEFT SIDE
143603LABEL, CARE GIVER CONTROL LH
143604LABEL, CAREGIVER CONTROL RH
143725LABEL, BED EXIT
1439901BOLT, SHLDR, HEX, 10-24, 1.500, STL
144024COVER, RH FOOT END BASE
14420101LT RAIL EXTENSION
14420102RT RAIL EXTENSION
144245COVER, TUB FOR PATIENT HELPER
144472ASSY, 120V POWER CONTROL MODULE
144473ASSY, 230V POWER CONTROL MODULE
14450CABLE TIE, REG, 4, 18LBS, NYL
14450001CABLE, WEIGHT TO INT. LEFT SR
14450002CABLE, WEIGHT TO INT. RIGHT SR
144543MAGIC CARPET FOOT SECTION KIT
144694101LABEL, TRANSPORT WARNING-ENG
144694102LABEL, TRANS, NON-INT WARN-ENG
144843INTERMEDIATE COVER ACC OUTLET
14584701BSIDE HARDPANEL ASSEMBLY LEFT
14584702BSIDE HARDPANEL ASSEMBLY RIGHT
146163WELDMENT, ARM, TRAPEZE
146220LABEL, PULMONARY HD PAN ENG
14626548SWELDMENT, LM BRACKET
14626648SBRACKET, ANGLE
146287ASSEMBLY, LM FLEX ARM
146288PCB ASSY, TC, TFM, SPORT PLUS
146750INTERM.SIDERAIL ASM W/POD, LH
146751INTERM.SIDERAIL ASM W/POD, RH
146753PCB INSULATOR, TC SR, RH
1472271LABEL, B-SIDE CNTRL-SPT, ENGLISH
14722717LABEL, B-SIDE CNTRL-SPT, DANISH
1472272LABEL, B-SIDE CNTRL-SPT, GERMAN
1472278LABEL, B-SIDE CNTRL-SPT, SWEDISH
147228101LBL, CRGVR CNTR, W/NC, LH, ENGLISH
147228102LBL, CRGVR CNTR, W/NC, RH, ENGLISH
1472281301LB, CRG CNT, W/NC, LH, GREEK
1472281701LB, CRG CNT, W/NC, LH, DANISH
1472281702LB, CRG CNT, W/NC, RH, DANISH
1472281901LB, CRG CNT, W/NC, LH, NORWEGIAN
1472281902LB, CRG CNT, W/NC, RH, NORWEGIAN
14722903LABEL, PATIENT UP & DN CONTROL
147229101LABEL, PATIENT ENT, LH , ENGLISH
14723001LABEL, HEAD ANGLE INDICATORS, LH
14723002LABEL, HEAD ANGLE INDICATORS, RH
1472321LABEL, NURSE CALL, ENGLISH
1472322LABEL, NURSE CALL, INTERNATION
14723301LABEL, GCI, SPORT
14723302LABEL, GCI, TREAT & SHORT STAY
14723304LABEL, GCI TOP LABEL-TC P500
147234LABEL, GCI HILL-ROM LOGO
14723501LABEL, PATIENT ARTICULATION, LH
14723502LABEL, PATIENT ARTICULATION, RH
147340101LBL, CRGV CNTR, WO NC, LH, ENGLISH
147340102LBL, CRGV CNTR, WO NC, RH, ENGLISH
1473401401LBL, CRGV CNTR, WO NC, LH, RUSSIAN
1473401402LBL, CRGV CNTR, WO NC, RH, RUSSIAN
1473401701LBL, CRGV CNTR, WO NC, LH, DANISH
1473401702LBL, CRGV CNTR, WO NC, RH, DANISH
147340502LB, CGV CTR, WO NC, RH, PORTUGUESE
147341TCR 230 VOLT PCM
147342TCR 120 VOLT PCM
147687LABEL, B-SIDE SHORT STAY
147748INTERM.SIDERAIL ASM W/O POD, LH
147749INTERM.SIDERAIL ASM W/O POD, RH
15042701SIDERAIL EXTENDER, STD, LH
15042702SIDERAIL EXTENDER, STD, RH
15042801SIDERAIL EXTENDER, WIDE, LH
15042802SIDERAIL EXTENDER, WIDE, RH
15043601COVER PLATE, LH
15043602COVER PLATE, RH
15043701COVER PLATE ASSEMBLY, LH
15043702COVER PLATE ASSEMBLY, RH
150504PCB ASSY, TC, P500, AC-CNTRL
150680BUSHING, PVT/S/RL, .41, .906, .197
151704FOOT ASSY. SHEAR COVER – TC
151808POWER SUPPLY, 24V, 100W
151822HEAD FOAM ASSEMBLY – TC
151823THIGH FOAM ASSEMBLY – TC
151831TUBE ASSY, RT LAL FILL – TC
1519588LABEL, B-SIDE CNTRL-TCWC,  SWEDIS
151996TUBE ASSY, LFT LAL FILL – TC
152135TC500 AIR CONTROL BOARD
152748.5 X .5 STRAIGHT CONNECTOR
152751QUICK COUPLING FEMALE, .5 DIA
152754TUBING, PVC, .5 ID
17232SCREW, MACH, TR, PH, 6-32, .250
17290BOLT, MACH, PAN, PH, .250-20, .750
18890RETAIN, ERING, .204, .025
19124CABLE TIE, REG, 8.5, .15, 40, NYL
19555SCREW, MACH, PAN, PH, 4-40, .625
20605NUT, HEX/LK, .112-40, .109
20802NUT, KEPS, .250-20, 0.234, STL
20858COUPLING
20859SPACER
2449WASHER, FL, .219, .500, .049, STL
25210PUSHNUT, FLRND, .021, .625, .312
28562PUSHNUT, PAL, .088, .289, .125, STL
30252LABEL
3054801CABLE ASSY, TFSCM TO TSCM
3064501CABLE ASSY, SIDECOM-ENT, 8COND
3064601CABLE ASSY, SIDECOM-ENT, 12COND
3069801ADAPTER
3071301LIMIT SAFETY SWITCH
3084201FILTER, RFI, 10A
3084501FASTON, TAB ADAPTER
31844WIRE TIE, REG, 11-7/8
32202NYLON GUIDE
32741WIRE JOINT
33603BUMPER
34402SCREW, MACH, PAN, PH, 4-40, 1.000
34418COMPRESSION SPRING
3455764ROLLER BUMPER
35001HUB
35002COLLET
35003IV HOOK
35004INSERT
35005LOCATOR
35007FERRULE, COMPLETE
35008STIFFENER
35012THREAD INSERT
35018PIN, ROLL, .094, .625, HC STL
35019O-RING
35020END CAP
35021TRANSFER POLE
35022INNER INSULATOR
35023STANCHION END
35025OUTER INSULATOR
35026TELESCOPING TUBE
35044LABEL
35306PLPIN, HINGE, 5/16 X 15/16″
35325RETAIN, ERING, .242, .035, PH
35334PIN, ROLL, .094, 1.000, CS
35373PIN, ROLL, .156, 1.000, HC STL
36199SHYDRAULIC FLUID-QUART
3633901PLTUBE END, LONG
36570BUSHING, OILITE, .502, .250, .377
36832PIN, LK, .289, 2.580
37275PIN, ROLL, .133, .875, STL
38052STUD, BALL, M10-1.5, 34.19
38135KNOB ASSY
3815604BUSHING, PL, .453, NYL
3815605BUSHING, PL, .453, NYL
38873SPKR, MIC, 43OHM, 2.531, MOIST PRF
39172ADHESIVE, LOCTITE 414
3924013GROUND STRAP ASSY 17″
3924015GROUND STRAP ASSY 48″
3924016GROUND STRAP ASSY 27″
3924017GROUND STRAP ASSY 6.0″
3976301STANDOFF, RND, SNP/SNP, .213, .766
3976305EHW, STDOFF, PCB, SNAP, 0.500, PLAS
40421CABLE TIE, MOUNT, .62, .38, NYL
40497NUT, LKWASH, 10-32, .156, ZN
40601SCREW, MACH, PAN, PH, 8-32, .50, STL
406370148END CAP
41298WASHER, FL, .390, .695, .031, NYL
41344RIVET, BARB, .250, .185, FL, NYL
4143910FILTER, PWR LINE, 250VAC, 10A
42006SCREW, CAP, HEX, 4-40, .560, STL
42140SCREW, HILO, PAN, TX, 10-16, 1.000
42141SCREW, HILO, PAN, TX, 6-19, 1, ZN
4214101SCREW, HILO, PAN, TX, 6-19, .33, STL
4214102SCREW, HILO, PAN, TX, 6-19, .58, STL
42142SCREW, HILO, PAN, TX, 10-16, .500
42446LABEL VDE
43144FUSE CLIP, 5MM, EAR, PCB MNT
43394PIN, CLV, .312, 1.194, STL
4345501HUB
43726SCREW, SHLDR, TR, TX, 10-32, .840
43728BOLT, CAP, SHC, HXST, .250-28, .75
43878SCREW, MACH, PAN, PH, 10-32, .422
43879SCREW, TAP, PAN, TX, 10-32, .875
43880SCREW, TAP, PAN, TX, .250-20, .875
4388002BOLT, TAP, PAN, TX, .250-20, .625
44002LABEL PROTECTIVE EARTH
4411306FOAM SEAT, PCB 4.75″ LONG
44125PLUG, EUR GROUND
44126NUT, HEX, M6, .205, BRS
44127WASHER, FL, .244, .657, .059, BRASS
44128WASHER, LK, .252, .406, .055, STL
44323NUT, U/SPR, .250-20, .480, STL
4435NUT, HEX LK, 1/4-20, .212, CD
44383BALL RETAINER
4438901RELEASE
4439001PLUNGER
44393ROLLER BALL
4439601BUSHING, BRG, .943, 1.50, .724, CEL
44464LABEL POTENTIAL EQUALIZATION
44489SCREW, TAP, PAN, TX, 12-28, .50, STL
4476701TV MODULE HR STANDARD
44783WASHER, FL, .219, .875, .060, CRS
4582201SCREW, CARRIAGE, 1/4-20, 1, ZN
4582202SCREW, CARRIAGE, 1/4-20, 1.25, ZN
46260SCREW, TAP, PAN, TX, 10-16, .500
46416BUSHING, FLG, .625, .304, .458
4647505LABELS
46770LABEL, CE
46960LABEL, CONSULT ACCOMPANYING DOC
4704301STRANSFORMER ASSY, (N. AMERICAN)
47125WELDMENT, INTERMEDIATE FRAME
47135PLPLATE, LOAD BEAM MT INTER FRAME
471430301SLH TRANSPORT HANDLE
471430302SRH TRANSPORT HANDLE
47144PLSHAFT, S/R RELEASE LEVER PIVOT
47146100SHEAD SIDERAIL LH W/SPEAKER, ENG
47146101SHEAD SIDERAIL RH W/SPEAKER, ENG
47146102SHEAD SIDERAIL LH W/O SPKER, ENG
47146103SHEAD SIDERAIL RH W/O SPKER, ENG
47147100SSR LH, PA, NC, SC, EL, AS
47147101SSR RH, PA, NC, SC, EL
47147102SSR LH, PA, SC
47147103SSR RH, PA, SC
4714948BARRIER, HIGH VOLTAGE
4715301RIVET, TUB, 1.16, 2.756, PTRD, NYL
4715302RIVET, TUB, 1.16, 2.756, FLG, NYL
47161SCREW, TAP, PAN, TX, 6-32, .625, STL
47172SCREW, TAP, PAN, TX, 10-32, .625
4718148PAN BASE BOTTOM
4718248LINK, BRAKE/STEER
47184PLHEX SHAFT
47198CLAMP, HOSE/CABLE
47206BUSHING, SPLIT, 1.788, 3.06, 1.698
47207BUSHING, SPLIT, 1.706, 3.44, 1.574
47208BUSHING, SPLIT, 1.356, 3.06, 1.258
47209BUSHING, SPLIT, 1.280, 3.06, 1.136
4721048LINK, FLOATING, FOOT SECTION
47215SLIDE, CORNER, FOOT SECTION
47218PLTUBE, SLIDE INNER
47219BUMPER
47220PLLEVER, BRAKE/STEER
47221PLRIVET, SEMI TUB, .188, .658, FL, ZN
47223PLENCLOSURE, POWER/CONTROL PCB
47224PLCOVER, POWER/CONTROL PCB
47227PLBRACKET, SCALE PCB
47228PLCOVER, SCALE PCB
47238BLOCK, HILO FOOT CYLINDER
4723901CASTER, 5″ SINGLE WHEEL BRAKE
4723902CASTER, 5″ SINGLE WHEEL BRK/STR
4723903CASTER, 5″ SGL WHL BRK EXT HGT
4723904CASTER, 5″ SGL WHL STR EXT HGT
4724001CASTER, 5″ TWIN WHEEL BRAKE
4724002CASTER, 5″ TWIN WHEEL
47243BOLT, TR, TX, .500-13, 1.250, CS
47246CABLE ASSY, FOOT PUMP
4724601CABLE ASSY, FOOT PUMP
47247SHEAVE, FOOT PUMP CABLE
47251.72ODX.55IDX1.25LGTH COMP SPR
47256RELEASE LEVER, SIDERAILS
4727102PLPIN, D-PIN, .375, 4.482, CDS
4727103PLPIN, D-PIN, .375, 3.016, CDS
4727104PLPIN, D-PIN, .375, 2.578, CDS
4727105PLPIN, D-PIN, .375, 2.297, CDS
4727106PLPIN, D-PIN, .375, 1.764, CDS
4727107PLPIN, D-PIN, .375, 1.360, CDS
4727108PLPIN, D-PIN, .375, .972, CDS
4727109PLPIN, D-PIN, .375, 3.109, CDS
47272ANGLE BALL
4727301SCREW, FL, TX, 10-24, .625, NYL
4727302SCREW, FL, TX, 10-24, 1.250, NYL
4727303SCREW, FL, TX, 10-24, 1.750, NYL
4728501COVER, BED SETUP CONTROLS
4728502COVER, BED SETUP CONTROL BLANK
4728503COVER, PULMONARYBED SETUPCONTRL
47286VOLUME SLIDE KNOB
47287SENSOR LINK, HILO HEAD
47288SENSOR LINK, LOWER HILO
47289PLSENSOR MTG BRACKET, HILO FOOT
47290EXTRUSION, SLIDER PIVOT
47292PLFRETAINER, SLIDER PIVOT
47293PLSENSOR MTG BRACKET, HILO HEAD
4729601BOLT, MACH, HEX, .312-18, .750, STL
4730448CHANNEL, HEAD CYLINDER
47306PLBASE PIPE-IV POLE
4733601PWR CORD, NEMA5-15P, HG, TC, 8FT.
4734001SCABLE ASSY, BRIDGE
4734201CABLE ASSY, BED SOLENOID
4734501LAMP, MINI INCAND, 13.5V, 0.59A
4734901SCABLE ASSY, BATTERY
4735801RECPT, HG, 20A ISO GRD SURGE SUP
4736101CABLE, GCI LON
4840201FUSE HOLDER, PCB, CLIP
4840315FUSE, 15A, 250V, TIMELAG, 3AG
4840401DIO, GBPPC2506, BRDG, 25A, 100V
4840501BATT, LEADACID, SEALED, 12V, 7.0AH
48448PCB ASSY, BACKPLANE, AIR MANIFLD
4851001CABLE ASSY, DB25M, DB25M, 56IN
4853101LOAD BEAM
4853104LOAD BEAM MED-400-06400
4853501SCABLE ASSY, AIR SOURCE
4853601SCABLE ASSY, NIGHT LIGHT
4853701CABLE ASSY, DB25F, DB25M, 78IN
4853801CABLE ASSY, POWER DISTRIBUTION
49101101LABEL, TC, CRGVR CTRL, LH, ENGLISH
49101102LABEL, TC, CRGVR CTRL, RH, ENGLISH
491011101LABEL, TC, CRGVR CTRL, LH, SIMP.CH
491011202LABEL, TC, CRGVR CTRL, RH, JAPAN
491011301LABEL, TC, CRGVR CTRL, LH, GREEK
491011302LABEL, TC, CRGVR CTRL, RH, GREEK
49101201LABEL, TC, CRGVR CTRL, LH, GERMAN
49101202LABEL, TC, CRGVR CTRL, RH, GERMAN
49101301LABEL, TC, CRGVR CTRL, LH, FRENCH
49101302LABEL, TC, CRGVR CTRL, RH, FRENCH
49101401LABEL, TC, CRGVR CTRL, LH, SPANISH
49101402LABEL, TC, CRGVR CTRL, RH, SPANISH
49101501LABEL, TC, CRGVR CTRL, LH, PORTUG.
49101502LABEL, TC, CRGVR CTRL, RH, PORTUG.
49101601LABEL, TC, CRGVR CTRL, LH, ITALIAN
49101602LABEL, TC, CRGVR CTRL, RH, ITALIAN
49101701LABEL, TC, CRGVR CTRL, LH, DUTCH
49101702LABEL, TC, CRGVR CTRL, RH, DUTCH
49101801LABEL, TC, CRGVR CTRL, LH, SWEDISH
49101802LABEL, TC, CRGVR CTRL, RH, SWEDISH
49101902LABEL, TC, CRGVR CTRL, RH, ARABIC
49103101LABEL, TC, BED EXIT, ENGLISH
491031301LABEL, TC, BED EXIT, GREEK
49103201LABEL, TC, BED EXIT, GERMAN
49103301LABEL, TC, BED EXIT, FRENCH
49103401LABEL, TC, BED EXIT, SPANISH
49103501LABEL, TC, BED EXIT, PORTUG.
49103601LABEL, TC, BED EXIT, ITALIAN
49103701LABEL, TC, BED EXIT, DUTCH
49103801LABEL, TC, BED EXIT, SWEDISH
49104101LABEL, TC, SURFACE CTRL, ENGLISH
49104112LABEL, TC, PLMNRY HDPAN, ENGLISH
49104201LABEL, TC, SURFACE CTRL, GERMAN
49104301LABEL, TC, SURFACE CTRL, FRENCH
49104401LABEL, TC, SURFACE CTRL, SPANISH
49104501LABEL, TC, SURFACE CTRL, PORTUG.
49104512LABEL, TC, PLMNRY HDPAN, PORTUG.
49104601LABEL, TC, SURFACE CTRL, ITALIAN
49104612LABEL, TC, PLMNRY HDPAN, ITALIAN
49104701LABEL, TC, SURFACE CTRL, DUTCH
49105LABEL, BLANK SETUP
49106101LABEL, TC, PATNT ENT, LH, ENGLISH
49106102LABEL, TC, PATNT ENT, RH, ENGLISH
491061302LABEL, TC, PATNT ENT, RH, GREEK
49106201LABEL, TC, PATNT ENT, LH, GERMAN
49106401LABEL, TC, PATNT ENT, LH, SPANISH
49106402LABEL, TC, PATNT ENT, RH, SPANISH
49106501LABEL, TC, PATNT ENT, LH, PORTUG.
49106502LABEL, TC, PATNT ENT, RH, PORTUG.
4910701LABEL, PATIENT ARTICULATION LH
4910702LABEL, PATIENT ARTICULATION RH
49108101LABEL, GCI-ENGLISH
491081201LABEL, GCI-JAPANESE
49108201LABEL, GCI-GERMAN
49108301LABEL, GCI-FRENCH/EUROPEAN
49108401LABEL, GCI-SPANISH
49108501LABEL, GCI-PORTUGUESE
49108701LABEL, GCI-DUTCH
49108801LABEL, GCI-SWEDISH
491091301LABEL, TC, HDAGL/HILO, LH, GREEK
491091302LABEL, TC, HDAGL/HILO, RH, GREEK
49109602LABEL, TC, HDAGL/HILO, RH, ITALIAN
4911001SHIELD, 4 BUTTON BLANK
4911002SHIELD, 2 BUTTON BLANK
4911003SHIELD, SETUP BLANK
49111SPRING, LATCH BIAS
49124PLPOST, HEAD PANEL
4912548STANDARD HEAD SECTION PANEL
49127CVR, TRANSPORT HANDLE MECHANISM
4912948BRACKET, MOUNT, RETRACTING ARM
4913048CHANNEL, HILO FOOT CYLINDER
49135BEARING, LOAD BEAM, WEIGH FRAME
49138PIN, COT/HRPN, .072, 1.260, SPR/S
49139BOLT, CAP, BHS, HXST, .375-16, .875
4914102SCREW, MACH, PAN, TX, 6-32, .50, STL
49143MNT, ISO, NEOPRENE1″DIAX3/4″LGTH
49144IV HOOKS
4914548RETAINER, HOSE/CABLE
49146PUSHNUT, PAL, .140, .568, .250, STL
49151SENSOR CRANK, FOOT EXTENSION
49152SENSOR LINK, FOOT EXTENSION
49154SHORT LINK, HEAD SENSOR
49155LONG LINK, HEAD SENSOR
49156SENSOR CRANK, KNEE
49157SENSOR CRANK, THIGH
4915801LINK, (THIGH) PISTON SENSOR
4915802LINK, PISTON SENSOR
49159SENSOR PIVOT LUG, KNEE
49160SENSOR LINK, KNEE
49164BUSHING, SPCR, .141, .437, .101, PP
49166BOLT, CAP, HEX, .375-24, .625, STL
4916902COVER, RH HEAD END BASE STD
4917002COVER, RH FOOT END BASE STD
4917165PAD, FOOT PUMP PEDAL TOP
4917265CAP, FOOT PUMP PEDAL BOTTOM
49173STANDOFF, RND, F/SNP, #6, 5/16, NYL
49174PAD, BRAKE/STEER PEDAL
49175PLENCLOSURE, NIGHT LIGHT
4917648RETAINER BAR, FOOT SLIDE
4917701PLUG, FRAME TUBE
4917702PLUG, FRAME TUBE
4917848MATTRESS STOP, FOAM FOOT
49179SCREW, U-TYPE, 6-32, 1.125, ZN
4918101HOSE ASSY, HEAD CYLINDER
4918102HOSE ASSY, KNEE CYLINDER
4918103HOSE ASSY, FT ARTICULATION CYL
4918104HOSE ASSY, FT ARTICULATION CYL
4918105HOSE ASSY, FT RETRACTION CYL
4918106HOSE ASSY, FT RETRACTION CYL
4918107HOSE ASSY, HILO HEAD CYLINDER
4918108HOSE ASSY, HILO FOOT CYLINDER
4918109HOSE ASSY, HILO HEAD CYLINDER
4918117CYLINDER ASSY, FT RETR HYDRAULI
4918132COIL, 12VDC
4918134VALVE SOLENOID CARTRIDGE
4918135VALVE SOLENOID CARTRIDGE
4918136VALVE SOLENOID CARTRIDGE
4918138VALVE, CPR MANUAL CARTRIDGE
4918139VALVE, EMERGENCY TREND MANUAL
49193RETAIN, ERING, .143, .025
49195SPRING, EXTENSION, THIGH
49197PLBASE PLATE, JUNCTION BOX
49200NUT, HEX/NYL/STOP, .375-16, .453
4923802VELCRO HOOK
4923803VELCRO STRAP (LOOP)
49326FOOT STRAP P1900
4932704FIRE BARRIER
4932901QUICK DISCONNECT, 1/4″ BARB
4932902QUICK DISCONNECT, 3/8″ BARB
4933601CAP PLUG, 1/2″
4933602CAP PLUG, 3/4″
4935703O-RING
49368AIR FOOT MODULE – P1900
49369SLIP SHEET, AIR FOOT MODULE
49370SLIP SOCK, FOAM FOOT MODULE
49409FIRE BARRIER ASSY
49410SUPER SNAP DISK
49417COVER CONNECTOR, MANIFOLD
49418ACCESS DR, PERM MOD, MANIF, ASSY
4943202MOLDED TUBE
49435SCREW, SEM, PAN, TX, 10-32, .500
49442FOAM FOOT ASSY
49451LABEL, BLANK 2 BUTTON
49452LABEL, BLANK 4 BUTTON
49453LABEL, BLANK SPEAKER
49455COVER, HEAD SENSOR
49461SOCKET, FOOT BOARD
49462ADHESIVE HEAD BOARD
49464COVER, MOVING FOOT SECTION
49480LABEL, ESD STRIP
49482PIN, GRV, .198, 1.125, STL
49484LABEL, TC, TRPZ CAUTION, INTL
49484101LABEL, TC, TRPZ CAUTION, ENGLISH
494841301LABEL, TC, TRPZ CAUTION, GREEK
49484201LABEL, TC, TRPZ CAUTION, GERMAN
49484301LABEL, TC, TRPZ CAUTION, FRENCH
49484401LABEL, TC, TRPZ CAUTION, SPANISH
49484501LABEL, TC, TRPZ CAUTION, PORTUG.
49484601LABEL, TC, TRPZ CAUTION, ITALIAN
49484701LABEL, TC, TRPZ CAUTION, DUTCH
49484801LABEL, TC, TRPZ CAUTION, SWEDISH
49485101LABEL, TC, HDEND CPTY, ENGLISH
494851301LABEL, TC, HDEND CPTY, GREEK
49485201LABEL, TC, HDEND CPTY, GERMAN
49485301LABEL, TC, HDEND CPTY, FRENCH
49485401LABEL, TC, HDEND CPTY, SPANISH
49485501LABEL, TC, HDEND CPTY, PORTUG.
49485601LABEL, TC, HDEND CPTY, ITALIAN
49485701LABEL, TC, HDEND CPTY, DUTCH
49485801LABEL, TC, HDEND CPTY, SWEDISH
49486101LABEL, TC, GND CAUTION, ENGLISH
494861301LABEL, TC, GND CAUTION, GREEK
49486201LABEL, TC, GND CAUTION, GERMAN
49486301LABEL, TC, GND CAUTION, FRENCH
49486401LABEL, TC, GND CAUTION, SPANISH
49486501LABEL, TC, GND CAUTION, PORTUG.
49486601LABEL, TC, GND CAUTION, ITALIAN
49486701LABEL, TC, GND CAUTION, DUTCH
49486801LABEL, TC, GND CAUTION, SWEDISH
49487101LABEL, EMERGENCY TREND WARNING
49487301LABEL, EMERG TREND WARN FRENCH
49489LABEL, RECEPTACLE CAPACITY
49491101LABEL, TC, STND/SIT CAUTION, ENGL
494911101LABEL, TC, STND/SIT CAUTION, SMCH
494911301LABEL, TC, STND/SIT CAUTION, GREK
49491201LABEL, TC, STND/SIT CAUTION, GERM
49491301LABEL, TC, STND/SIT CAUTION, FRAN
49491401LABEL, TC, STND/SIT CAUTION, SPAN
49491501LABEL, TC, STND/SIT CAUTION, PORT
49491601LABEL, TC, STND/SIT CAUTION, ITAL
49491701LABEL, TC, STND/SIT CAUTION, DUTC
49491801LABEL, TC, STND/SIT CAUTION, SWED
49492101LABEL, TC, CPR/EMER-TREND, ENGL
494921201LABEL, TC, CPR/EMER-TREND, JAPAN
494921301LABEL, TC, CPR/EMER-TREND, GREEK
49492301LABEL, TC, CPR/EMER-TREND, FRENCH
49492401LABEL, TC, CPR/EMER-TREND, SPAIN
49492501LABEL, TC, CPR/EMER-TREND, PORT
49492601LABEL, TC, CPR/EMER-TREND, ITAL
49492701LABEL, TC, CPR/EMER-TREND, DUTCH
49492801LABEL, TC, CPR/EMER-TREND, SWED
49493SCREW, RLG, PAN, TX, 10-32, .438
49494RETAIN, ERING, .113, .025, PH
49495101LABEL, TC, IV PUMP MTG, ENGLISH
49495201LABEL, TC, IV PUMP MTG, GERMAN
49495701LABEL, TC, IV PUMP MTG, DUTCH
49495801LABEL, TC, IV PUMP MTG, SWEDISH
49497PLWELDMENT, SIDE COMM ENCLOSURE
49498BUSHING, GDE, .500, .220, .380, BRZ
49506PLUG, TRANSPORT HANDLE
4950748ROLLER BUMPER BRACKET
49508SCREW, FRMG, HEXWASH, TX, 6-32, .75
49511ADHESIVE FOOT BOARD
49513NAMEPLATE
49521BOLT, MACH, PAN, TX, .250-20, .61
49527UTILITY SHELF
49528MAGNET
49530101LABEL, TC, MAX LOAD, ENGLISH
49530201LABEL, TC, MAX LOAD, GERMAN
49530301LABEL, TC, MAX LOAD, FRENCH
49530501LABEL, TC, MAX LOAD, PORTUG.
49530701LABEL, TC, MAX LOAD, DUTCH
49530801LABEL, TC, MAX LOAD, SWEDISH
49532UTILITY STRAP
6006201CAP, 75UF, 10%, 250VAC, MTR
60619NUT, HEX/NYL/LK, .313-18, 0.344
61068LABEL, BLADDER CONNECTION POS
61133NUT, USPR/SP, 6-32
6144202SENSOR TUBE
62024INSULATION, FOAM, REAR BASE COVR
62025INSULATION, FOAM, REAR BASE COVR
62567SCREW, MACH, PAN, PH, 6-32, 0.5, NYL
62628MALE SNAP
62746LABEL, CAUTION, ENGLISH
62753ARM, SIDERAIL CENTER
62775MANIFOLD BODY/DOOR ASSY
62816PLUG, 0.343 HOLE
6305801CABLE ASSY, DB25M, CT10/CT8, 63IN
63166SCREW, CUT, PAN, TX, 10-32, .563
63221BOLT, CRG, RND, .313-18, 2.750, STL
6322101BOLT, CRG, RND, .313-18, 3.500, STL
6322104BOLT, CRG, RND, .313-18, 1.000, STL
63222NUT, WING, .313-18, STL
63250COVER, SIDERAIL CENTER ARM
63346CHRISTMAS TREE CLIP
63392SASSEMBLED TFSCM SUBMODULE
63393SASSEMBLED TSCM SUBMODULE
63443SPACER, ISS ADAPTER
6351201CABLE ASSY, CONTINENTAL EUROPE
6351202CABLE ASSY, SWITZERLAND
6351203CABLE ASSY, UNITED KINGDOM
6351204CABLE ASSY, AUSTRALIA
63551LABEL, PATENT MARKING, TC
6359701CAP, 20UF, 10%, 440VAC
6390601CASTER 5″ BRAKE
6390602CASTER 5″ BRAKE/STEER
64036SLEEVE, 1/2 X 2.625 VINYL
64144PANEL, FOOT
6414401SHELF FOOT PANEL
6437448COVER, BLOWER ENCLOSURE
64416SEAL, BLOWER ASSY VACUUM PORT
64417SEAL, BLOWER ASSY PRESSURE PORT
64427BUSHING, GDE, .75, .188, .203, NYL
64446INSULATION, BLOWER ASSY BOTTOM
64447INSULATION, BLOWER ASSY TOP
64448INSULATION, BLOWER ASSYSIDEWALL
64449STUD, ISO, CYL, 1/4-20, 1, 3/4, ZN
6444901STUD, ISO, CYL, 1/4-20, 5/8, 3/4, ZN
6446848SWELDMENT, BLOWER BOX ASSY
6446948SPRESSURE PORT TUBE/FLANGE ASSY
6453001SCABLE ASSY, BLOWER MOTOR
64531BLADDER CONNECTOR, PERM MODULE
64543TORSO AIR BLADDER ASSY
64544THIGH AIR BLADDER ASSY
64560MUFFLER, INTAKE/EXHAUST
64561FILTER, INTAKE/EXHAUST
64565CABLE TIE MOUNT, ADHESIVE BACK
64570INSULATION, BLOWER MUFFLER
64571INSULATION, TUB WALL
64572HOSE, PRESSURE VENT
64575UCM INSULATOR
64581COVER, TUB
6458248SWELDMENT, MUFFLER
64694CLAMP, HOSE, 1.5, .5
64695CLAMP, HOSE 1-EAR
6474901PLUG, SHELF EXTRUSION LH
6474902PLUG, SHELF EXTRUSION RH
64765BOLT, TAP, PAN, TX, .250-20, .735
64784PIN, GRV, .2630, 1.500, STL
650491002LABEL, TC, S/RL WARN, TRAD.CH
65049102LABEL, TC, WARNING, ENGLISH
650491302LABEL, TC, S/RL WARN, GREEK
650491303LABEL, TC, CPR BOARD, GREEK
650491304LABEL, TC, HDBRD WARN, GREEK
65049201LABEL, TC, S/COM WARN, GERMAN
65049202LABEL, TC, S/RL WARN, GERMAN
65049203LABEL, TC, CPR BOARD, GERMAN
65049204LABEL, TC, HDBRD WARN, GERMAN
65049301LABEL, TC, S/COM WARN, FRENCH
65049302LABEL, TC, S/RL WARN, FRENCH
65049303LABEL, TC, CPR BOARD, FRENCH
65049304LABEL, TC, HDBRD WARN, FRENCH
65049402LABEL, TC, S/RL WARN, SPANISH
65049403LABEL, TC, CPR BOARD, SPANISH
65049404LABEL, TC, HDBRD WARN, SPANISH
65049502LABEL, TC, S/RL WARN, PORTUG.
65049503LABEL, TC, CPR BOARD, PORTUG.
65049504LABEL, TC, HDBRD WARN, PORTUG.
65049602LABEL, TC, S/RL WARN, ITALIAN
65049603LABEL, TC, CPR BOARD, ITALIAN
65049604LABEL, TC, HDBRD WARN, ITALIAN
65049702LABEL, TC, S/RL WARN, DUTCH
65049703LABEL, TC, CPR BOARD, DUTCH
65049704LABEL, TC, HDBRD WARN, DUTCH
65049801LABEL, TC, S/COM WARN, SWEDISH
65049802LABEL, TC, S/RL WARN, SWEDISH
65049803LABEL, TC, CPR BOARD, SWEDISH
65049804LABEL, TC, HDBRD WARN, SWEDISH
65327FOUNDATION FOAM
65328FOUNDATION FOAM ASSEMBLY
65329HEAD TRAY FOAM
65330ASSY, FOAM TRAY, HEAD
6543000HOSE KIT, HYDRAULIC CYLINDER
6543001HOSE ASSY HEAD CYLINDER
6543002HOSE ASSY KNEE CYLINDER
6543003HOSE ASSY FT ARTICULATION CYL
6543004HOSE ASSY FT ARTICULATION CYL
6543005HOSE ASSY FT RETRACTION CYL
6543006HOSE ASSY ROD END
6543007HOSE ASSY HILO HEAD CYLINDER
6543008HOSE ASSY HILO FOOT CYLINDER
6543009HOSE ASSY HILO HEAD CYLINDER
6543012FOOT ARTICULATION CYLINDER
6543013KNEE CYLINDER
6543014HEAD CYLINDER
6543015HILO HEAD CYLINDER
6543016HILO FOOT CYLINDER
6543031HYD POWER UNIT W/ FT PMP 230V
6543032COIL DELTROL
6543034VLV SOLENOID 4W/3P DELTROL
6543035VLV SOLENOID 2W/2P DELTROL
6543038VLV MANUAL CPR/ET DELTROL
6543042BREATHER CAP DELTROL
6543051VLV SOLENOID 2W/2P DELTA
6543052VLV SOLENOID MC-S3A, DELTA
6543054VLV, MANUAL CPR/ET DELTA
6543055BREATHER CAP DELTA
65465TOTALCARE MAGNET ASSY
654840154BRACE HILO HD CYL SAFETY
654840254BRACE HILO FT CYL SAFETY
6548801INTERMEDIATE SIDERAIL SWITCH
6548802LH HEAD S/R DETECTION SWITCH
6548803RH HEAD S/R DETECTION SWITCH
65577PIVOT SLIDE
65578WASHER, FLG, .750, 1.375, .188
65614SCREW, MACH, PAN, TX, 6-32, SS
6561501LABEL WARN, HILO HD CYL SAFETY
6561502LABEL WARN, HILO FT CYL SAFETY
65997WORKING CUSHION
65999FOOT CUSHION
66066BOOST CUSHION TORSO
66080TOPPER FOAM
66085TREATMENT CUSHION
66086HEAD BOLSTER ASSEMBLY
66087THIGH BOLSTER ASSEMBLY
66088FOOT BOOST CUSHION
66089HEAD CUSHION
66106CUSHION MOUNTING SUBSTRATE
6616401PLLINK, CPR/E COMMON
6616548BRACKET, BATTERY
66287P AND V CUSHION
66433WASHER, BLOWER ASSY ISOLATION
66541TFM TO BACKPLANE 14PIN CABLE
66544BACKPLANE TO PBM/TTM CABLE
66546DRAWER TO BACKPLANE 11PINCABLE
66547TFM TO BACKPLANE 15 PIN CABLE
66685P AND V CONNECTOR
6678301INTERMEDIATE S/R GASKET, RIGHT
6678302INTERMEDIATE S/R GASKET, LEFT
66784INTERMEDIATE S/R GASKET, TOP
66785INTERMEDIATE S/R GASKET, PANEL
66876SCREW, ROLL, PAN, TX, 6-32, .250
66913QUICK DISCONNECT, APC, .375 BA
66916CABLE ASSY, 8PCT-8PCT, 6.5IN
66917CABLE ASSY, 11PCT-8PCT, 1.9IN
66925AIR MANIFOLD COVER ASSY, LH
66926AIR MANIFOLD COVER ASSY, RH
66928AIR MANIFOLD ASSY
66932101LABELS, ROTATION MODULE-ENG
66932801ROTATION LABELS-SWEDISH
66933101LABELS, P & V MODULE-ENGLISH
66937LABEL PUMONARY SHLDR LOCATION
6695404SCREW, MACH, PAN, TX, 6-32, .250
66957PLUMBING ASSY-BOOST FOOT
66958PLUMBING ASSY, FOOT
66959PLUMBING, ASSY, BOOST, RT
66960PLUMBING, ASSY, BOOST, LFT
66961PLUMBING ASSY, WORKING CUSHION
66962PLUMBING ASSY, TREATMENT CUSHI
66963PLUMBING ASSY, HEAD CUSHION
66964PLUMBING ASSY, P AND V CUSHION
66977101LABELS AIR MANIFOLD DOOR
669771101LABEL, AIR MANIFOLD
66977601LABEL, AIR MANIFOLD-ITALIAN
66977801LABEL, AIR MANIFOLD-SWEDISH
66999P AND V SLEEVE ASSEMBLY
67000HEAD ASSEMBLY
67001THIGH ASSEMBLY
6709007LABEL, SWL INFUSION SUPP
67214SCREW, FRMG, HEXWASH, TX, 6-32, .25
67228INTAKE EXHAUST MUFFLE ASSY
67230DAMPENER ASSY, COMPRESSION
67237SCREW, MACH, PAN, TX, 6-32, .625, CS
67272RING CLAMP, .500 ID
67528EMI SUPPRESSOR
67756101MODULE HANDLE LABEL (ROT RENT)
67756801MODULE HANDLE LABEL(ROT. RENT)
67757101MODULE HANDLE LABEL (P&V RENT)
67757801MODULE HANDLE LABEL(P&V RENT)
67761PCB ASSY, SCALE, OIML
67873LABEL, CAUTION
67905FT ART POC VLV DELTROL
68206PLATE, DRIVE COMPARTMENT
68212PLLEVER, LINEAR ACTUATOR
68276PCB ASSY, TC, POWER GAUGE
68283CHAIN
68284BUSHING, BRG, 1.375, .50, .625, STL
68285BELT
68286PULLEY-24T
68287PULLEY-32T
68290DRIVEN PULLEY SHAFT
68291PDRIVE SHAFT
68292COUPLING DRIVE
68294PLRETURN LINK
68295CIRCUIT BREAKER, 50AMPS, TOGGLE
68298LINEAR ACTUATOR-HIWIN
68301COUPLER SHIELD
68302BOLT, SHLDR, RND, .25-20, 1.4000
68303SWITCH ASSY, TC, HANDLE, INTELLI
68306SPROCKET
6831001CASTER, BK, STM, 150MM, SGL, RED
6831002CASTER, BK, STM, 150MM, SGL, WHT
6831003CASTER, BK/SR, STM, 150MM, SGL
68349HANDLE STRAIN GAUGE ASSY
68351ENABLE SWITCH HOUSING
68352ENABLE SWITCH BUTTON
68354SPRING
6836201HANDLE GRIP LEFT
6836202HANDLE GRIP RIGHT
68363PCB SUB-ASSY, TC, PACM
6836502LABEL, SIDE COMM NON INTELLIDR
68365101LABEL BATTERY CHARGE/HDEND-ENG
68365201LABEL, BATTERY CHARGE-GERMAN
68365301LABEL, BATTERY CHARGE-FRENCH
68365801LABEL, BATTERY CHARGE-SWEDISH
68435HARNESS-MOTOR CONTROLLER LOGIC
6843801WIRE-MOTOR CONTROLLER B+
6843802WIRE-MOTOR CONTROLLER B-
6843803WIRE-MOTOR CONTROLLER OUTPUTM2
6843804WIRE-MOTOR CONTROLLER OUT
68441CABLE POWER ASSIST PAG-PAC BRD
6845401LH SIDERAIL VACUUM MOLD
6845402RT SIDERAIL VACUUM MOLD
68455TENSION KNOB
6848501ACCESS COVER W/O HOLE
68489GUIDE, LINEAR ACTUATOR
68521SIDE COMM COVER
68699PANEL, HEAD
68742SNIGHT LIGHT SENSOR CABLE ASSY
6874401PLHANDLE WELDMENT (LEFT)
6874402PLHANDLE WELDMENT (RIGHT)
6874501BUSHING, SPCR, .313, .250, .140, AL
68753LABEL, TOTALCARE SPORT
68769UCM SUPPORT
68797101LABEL ON/OFF TOGGLE-ENGLISH
68797601LABEL, ON/OFF TOGGLE-ITALIAN
68797801LABEL, ON/OFF TOGGLE-SWEDISH
68808NYLINER BEARING, 1/4 ID
68809SCREW, SHLDR, HEXWASH, 10-32, .530
68814BATTERY FOAM
68861PIN, LCH, .312, 1.140, STL
68863DOOR SUPPORTS (LH & RH) SET
68865SOUND REDUCING KIT
68867SWITCH, DPST, 50A, 30VDC
68869BATTERY PAD
68873SIDERAIL ARM OUTER SUPT W/BEAR
68874101LABEL INTELLIDRIVE OVERRIDE
68874301LABEL, INTELL.OVERRIDE-FRENCH
68874601LABEL, INTELL.OVERRIDE-ITALIAN
68874801LABEL, INTELL.OVERRIDE-SWEDISH
68913SPRING, LATCH BIAS
6896201SCALE COMM CABLE
69077SCREW, TAP, PAN, TX, 10-32, .625
69078PLPIN, DOWEL, 3/8, 9.76
69130HANDLE BELLOWS
69167TUBE, MOUNTING
69168ADHESIVE HEAD BOARD
69196PCBATTERY RETAINER BRKT
69316ASSY, SPRING/CHAIN
69347101LABEL, FUSE, 115V BED-ENGLISH
69348101LABEL, TC, FUSE, 230V BED, ENGLISH
693481301LABEL, TC, FUSE, 230V BED, GREEK
69348201LABEL, TC, FUSE, 230V BED, GERMAN
69348301LABEL, TC, FUSE, 230V BED, FRENCH
69348401LABEL, TC, FUSE, 230V BED, SPANISH
69348501LABEL, TC, FUSE, 230V BED, PORTUG.
69348601LABEL, TC, FUSE, 230V BED, ITALIAN
69348701LABEL, TC, FUSE, 230V BED, DUTCH
69348801LABEL, TC, FUSE, 230V BED, SWEDISH
69354FOAM, BATTERY/RETAINER W/ADH
69377SCREW, SHLDR, TR, TX, 10-32, .447
69739LINEAR ACTUATOR-HIWIN
6974302PLWELDMENT, SPRING LEVER VCARE
6974501PLPULLEY SIDE PLATE – LH
6974502PLPULLEY SIDE PLATE – RH
69824BOLT, SHLDR, HXST, .375, 1.125
69839SHAFT, GCI PIN
69931END PLATE, BATTERY SIDE
69932END PLATE, MOTOR SIDE
69937DYNAMIC AIR MANIFOLD
69941CONNECTOR(PLATE), DYNAMIC AIR
69943GASKET(PLATE)DYN AIR MANIFOLD
69988SCREW, ROLL, PAN, TX, M4-.7, 12, ZN
70029LABELS PULMONARY P&V RENTALMOD
70030LABELS PULMONARY ROTATERENTMOD
70052GUIDE, LINEAR ACTUATOR
70056CABLE ASSY, BATTERY INDICATOR
70057CABLE, JUNCTION PCB TO PACM
70084PUSH HANDLE COVER
70192SHEAR LINER TREATMENT
70193SHEER LINER, SPORT
70220PIN, MTG, .375, 9.430, CS
70240SIDERAIL ARM OUTER SUPPT ALUM
70257LABEL, BANTAM CAREGIVER CONT RH
70262BANTAM, INTERMED. SR CABLE RH
70263CABLE, BANTAM, INTERMED.SR LH
70342SCREW, MACH, PAN, TX, M5, .394, STL
70411PLLEVER, WELDMENT LINEAR ACTUATOR
7042401SWITCH, HALL EFFECT
7046748MOUNTING STRAP, LINEARACTUATOR
7046848COVER, DRIVE MECHANISM
7066502RT RAIL EXTENSION
70674SCREW, MACH, TRUS, TX, .375-16, 1.0
7081301LABEL, INTELLIDRIVE, LED, ENGLISH
7081503LABEL EN SCALE
70918TRANSFORMER ASSY 127/110/100V
70919TRANSFORMER ASSY 240/230/220V
70920CABLE ASSY 100V/220V
70921CABLE ASSY 110V/230V
70938CABLE ASSY, AIR SOURCE, 100V/220
70939CABLE ASSY, AIR SOURCE, 110/230V
70940CABLE ASSY, AIR SOURCE, 127V/240
70943LABEL, DISCONNECT INSTRUCTION
71014PCB REINFORCEMENT PLATE
71046LABEL, OIML SCALE SEAL
71049101LABEL, OIML, GCI, ENGLISH
71049301LABEL, OIML, GCI, FRENCH
71049401LABEL, OIML, GCI, SPANISH
71049501LABEL, OIML, GCI, PORTUGUESE
71049701LABEL, OIML, GCI, DUTCH
71049801LABEL, OIML, GCI, SWEDISH
71422OIML SCALE LABEL
71423OIML LAT/ALT LABEL, CENT. EUR
71529GEAR MOTOR, PLANETARY, 24VDC
71542NUT, CLH, .25-20, .257, ZN
71550INTERMEDIATE SIDERAIL GASKET
71635INTERMEDIATE COVER LH
71663SHEERLINER
71700PCB ASSY, BLOWER ISOLATION
71726PLPCB BRACKET
71789BLOWER ISOLATION ADAPTER CABLE
71805CONTINUOUS TOPPER FOAM
72135TOGGLE SWITCH BOOT
72300PPCB, BATTERY INDICATOR ASSY
72518TICKING ASSEMBLY
72522TICKING ASSEMBLY
755NUT, HEX LK, 10-24, .117, CD
777LOCKNUT
831NUT, HEX, .312-18, .258, STL
9001844BOLT, CAP, HEX, .250-20, 2.750, STL
9010102SCREW, SET, HDLS, HXST, 8-32, .125
9026309BUSHING, BRG, .468, .500, .375, STL
91NUT, HEX, 1/4-20, STL
9685PIN, ROLL, .197, .750, STL
P159ISS OFFSET BAR
P1842APATIENT HELPER BASE-TOTALCARE
P1849ATCB PLUS HDBD
P1851APATIENT HELPER ARM-TOTALCARE
P1968A01SIDERAIL EXTENDERS, STD
P1969AFOOT END EXTENDERS, TOTALCARE
P1970ATC SIDERAIL PADS
SA1689KIT, FUSE, TC PCM PWR CNTRL BRD
SA1712SIDERAIL GASKET KIT
SA1716KIT, INTER SIDERL LATCH
SA3351LITHIUM GREASE-10.3 OZ TUBE
SA3618>BLUE LOCTITE 10 CC BOTTLE
×
Hill-Rom P3200 Hospital Bed Parts

Hill-Rom Part Number

Description

1000040236BLADDER CUSHION TURN ASSIST
1000050687PATTERN ATTACHMENT STRAP FT
1000070072TAPE ANCHOR PLATE HEAD
1000070073TAPE ANCHOR PLATE FOOT
1000100006FABRIC FIRE BARRIER
125670NUT HEX LKFLG 1/2-NPT .265
126378PERMANENT IV POLE ASSEMBLY
126498LABEL CASTER RENTAL
127357WASHER FL .343 .686 .062 STL
127488VERSACARE CAPITAL HEADBOARD
127489VERSACARE RENTAL HEADBOARD
127865HOLE COVER LABEL
127888SIDERAIL ASSY HD LEFT W/POD
127889SIDERAIL HD RIGHT W/POD
127890SIDERAIL HD LEFT NO POD
127891SIDERAIL HD RIGHT NO POD
127892SIDERAIL INTERMED LEFT
127893SIDERAIL INTERMED RIGHT
127895AIR MANIFOLD ASSY VC W/O MCM
128983LINK LINEAR ACTUATOR
128984INTELLIDRIVE PAN
128985PLATE DRIVE COMPARTMENT
128987SPRING HOOD
128988COVER ACTUATR LEVER
128991GASKET ACTUATOR LEVER
129623RIVET BARB .25 1.05 DM NYL
129668HD BLADDER ASSY P3251EA SERV
129669ST BLADDER ASSY P3251EA SERV
129670FT BLADDER ASSY P3251EA SERV
129671TICK ASSY P3251EA SERV
130623LABEL AIR CONTROL
130785CAP TUBE 1″ X 3″
132261SOUND FOAM WEIGH FRAME COVER
132851BLANK OVERLAY
13405048SBASE WELDMENT
134062CABLE ASSY XFMR ADAPTER 115V
134063CABLE ASSY XFMR ADAPTER 120V
134066CABLE ASSY XFMR ADAPTER 230V
134080OBSTACLE DETECT SERVICE ASSY
13416601POWER CORD CEE 7/7 (H07)
13416602POWER CORD BS 1363/A (H07)
13416606POWER CORD CE1 23-16V11 (H07)
13416613CORD POWER
134193SPACER SLEEP DECK
134716LABEL AIR CONTROL FRENCH
134717LABEL AIR CONTROL SPANISH
134718LABEL AIRCONTROL PORTU(BRAZIL)
134973LABEL AIR CONTRL TRAD CHINESE
134974LABEL AIR CONTRL SIMP CHINESE
134975LABEL AIR CONTRL JAPANESE
134976LABEL AIR CONTROL GREEK
134977AIR CONTROL LABEL KOREAN
135554ROUND TUBE FOOTBOARD
135624PLUG TUBE
135969WASHER FLAT 5.16 19.05 1.02 SS
136003FOOTBOARD CAPITAL
136004FOOTBOARD RENTAL
136041BLOCK WEIGH FRAME TO LOAD CELL
136043BLOCK WEIGH FRAME TO LOAD CELL
137558PCB ASSY VC SCALE W/ MOTION IN
137956WASHER FLAT .505 1 .125 NYL
138076SCREW FRMG FL TX M6X10 16.000
139105BATTERY 12 VOLT 12AHR
139121INTELLIDRIVE BATTERY BRACKET
139868AUXILIARY OUTLET BRACKET
140127AUXILIARY OUTLET CABLE
140144AUXILIARY OUTLET ASSEMBLY
140276LABEL WARNING AUX RECPTACLE
140387PROTECTIVE TRANSPARENT BOOT
140467HIP LABEL INTERNATIONAL
141081TUBE HEAD FILL ASSEMBLY
141082TUBE FOOT FILL / SENSOR ASSY
141148PCB ASSY ACB VC500 NON-MCM
141411LABEL HD S/R W/NEL W/NAVI LH
141412LABEL HD SR W/NEL W/NAVIRH
141413LABEL HD S/R WO/NEL W/NAVI LH
141414LABEL HD S/R WO/NEL W/NAVI RH
141997WIRELESS ASSY
142000PCB P3200 SIDERAIL ASSY
142140FOAM COMFORT FILLER ASSY
142273SUBSTRATE CUSHION MOUNTING
14256602BLADDER FINGER SIDE RIGHT
142622LABEL HD SR W/NEL W/O ONSIT LH
142623LABEL HD SR W/NEL W/O ONSIT RH
142624LABEL HD SR NO NEL NO ONSIT LH
142625LABEL HD SR NO NEL NO ONSIT RH
14302201LABEL POD SCALE ONLY
14302205LABEL POD AIR ONLY
14450CABLE TIE REG 4 18LBS NYL
144641DC DRIVE HD W/POT FOR AIR
144933FOOT CONTROL ASSY LEFT SVC
144934FOOT CONTROL ASSY RIGHT SVC
146052SFOOT B/S WELD RH SERVICE
146053SFOOT B/S WELD LH SERVICE
146287ASSEMBLY LM FLEX ARM
146349BRAKE SWITCH ASSEMBLY
146350STEER SWITCH ASSEMBLY
147109KIT LINE MANAGEMENT
147583PCB ASSY VC RIGHT STD CG CNTL
147586PCB ASSY VC LEFT STD CG CNTL
148102KIT P3251 FIRE BARRIER&LINER
149420BRAKE SWITCH ASSY
14949101GRIP IV PUSH HANDLE DRIVE LH
14949102GRIP IV PUSH HANDLE DRIVE RH
14949103GRIP IV PUSH HANDLE MANUAL LH
14949104GRIP IV PUSH HANDLE MANUAL RH
14951701LABEL HEAD SIDERAIL W/ONC LH
14951702LABEL HEAD SIDERAIL W/ONC RH
14951703LABEL HEAD SR W/O NC LH INTL
14951704LABEL HEAD SR W/O NC RH INTL
14951705LABEL HD SR W/O NC/BOOST LH NA
14951706LABEL HD SR W/O NC/BOOST RH NA
14951801LABEL HEAD SIDERAIL W/NC LH
14951802LABEL HEAD SIDERAIL W/NC RH
14951803LABEL HD SR W/NC W/O BOOST LH
14951804LABEL HD SR W/NC W/O BOOST RH
14966703LABEL POD AIR PPM NVC SCL HOB
14966704LABEL POD AIR PPM SCL HOB
14966705LABEL POD PPM NVC SCL HOB
14966706LABEL POD PPM SCL HOB
14966711LABEL POD AIR PPM NVC
14966712LABEL POD AIR PPM
14966714LABEL POD PPM
14966716LABEL POD SCL
14966718LABEL POD AIR SCL
14966719LABEL POD AIR PPM NVC SCL
14966720LABEL POD AIR PPM SCL
14966721LABEL POD PPM NVC SCL
14966722LABEL POD PPM SCL
14966723LABEL POD AIR NO DISPLAY
14966724LABEL POD AIR PPM NVC NO DISP
14966727LABEL POD PPM NODISPLAY
14966730LABEL POD AIR PPM NVC SCL HOB
14966731LABEL POD AIR PPM SCL HOB
14966732LABEL POD PPM NVC SCL HOB
14966733LABEL POD PPM SCL HOB
14966734LABEL POD AIR PPM NVC
14966735LABEL POD AIR PPM
14966736LABEL POD PPM NVC
14966737LABEL POD PPM
14966738LABEL POD AIR PPM NVC SCL
14966739LABEL POD AIR PPM SCL
14966740LABEL POD PPM NVC SCL
14966741LABEL POD PPM SCL
14966742LABEL POD AIR PPM NVC NO DISP
14966743LABEL POD AIR PPM NO DISPLAY
14966744LABEL POD PPM NVC NO DISPLAY
14966745LABEL POD PPM NODISPLAY
149709LABEL SIDERAIL ID VC-RSD
149906TICKING ASSEMBLY – P100*7
1500010044STRIP ANCHOR -STRATA
1500010045PLATE ANCHOR – STRATA FOOT
1500010046PLATE ANCHOR HEAD STRATA
1500010050PLATE ANCHOR CMS – P3251E
1500050242HEAD CONNECTOR TUBE ASSEMBLY –
1500050243HEAD SENSOR TUBE ASSEMBLY – P3
1500050244SEAT FILL TUBE ASSEMBLY – P325
1500050245SEAT SENSOR TUBE ASSEMBLY – P3
1500050247FOOT CONNECTOR TUBE ASSEMBLY –
1500050248LEFT TURN ASSIST FILL TUBE ASS
1500050249RIGHT TURN ASSIST SENSOR TUBE
1500050256RIGHT TURN ASSIST FILL TUBE AS
1500050257LEFT TURN ASSIST SENSOR TUBE A
150680BUSHING PVT/S/RL .41 .906 .197
151029TAPE LOW-TACK SURFACE PROTECT
15107601IV CLIP/CORD WRAP W/LABEL
15107602IV CLIP/CORD WRAP W/LABEL
15113501ASSY PUSH HANDLE INTELL LH
15113502ASSY PUSH HANDLE INTELL RH
15113503ASSY HANDLE INTELL/IV LH
15113504ASSY HANDLE INTELL/IV RH
15113505ASSY PUSH HANDLE IV LH
15113506ASSY PUSH HANDLE IV RH
151203GROUND LINK
151377BUSHING SNP .594 .200 .500 NYL
151450BLADDER FOOT ASSY – TC
152096POD ASSY SIDERAIL VC
152133BUSHING GROM .625 .50 .312 RBR
152647VC SBI LIGHT ASSY
152751QUICK COUPLING FEMALE .5 DIA
152908NUT M12-1.75 HEX JAM LOCKING
15356001WELDMENT VC SBI LIGHT LH
15356002WELDMENT VC SBI LIGHT RH
153840FOAM BUCKET ASSY – P3254
153889MCM TOPPER ASSY SILVER
153890TUBE ASSY LAL FILL – VC
153913SASSEMBLY INTERFACE CONNECTOR
153964VERSACARE P500 MATTRESS TICK
154211CABLE VC500 MCM BRANCH
154212CABLE VC 500 PB-J1 ACB-P5/P6
154235COVER HEAD AIR BOX MCM
154421VC500 BLOWER PWR BRD PCB ASSY
154434TUBE TPU 12MM OD 8MM ID
154447PCB ASSY LCB VCEP
154473PLATE AIR PUMP ENCLOSURE
154520FOAM DIFFUSER
154550NON MCM TOPPER ASSY SILVER
154551VC500 TUBE ASSY
154579LABEL NON-VC500 COVER
154580LABEL VC500 BLOWER COVER
155094PCB AIR SURFACE CONTROL ASSY
155796PCB ASSY CAREGIVER RT VCEP
155799PCB ASSY CAREGIVER LT VCEP
156678FIRE BARRIER ASSY 90INCH
156831BRKT NO SCALE WEIGH TO INT
15683601COVER WEIGH FRAME FOOT L
15683602COVER WEIGH FRAME FOOT R
157599LABEL TECH ACCESS PGM
158360MUFFLER ASSY; SERVICE ITEM
15977312MM STRAIGHT BARBED CONNECTOR
160048CABLE SIDERAIL SW VC-EP FOOT
161221FITTING COLDER P/N HFC 22812
161380BRKT VCEP PCB – INTELLIDRIVE
161519BATT LEAD ACID 12V 4.5AH
161805BRAZIL INMETRO MARK LABEL
161967POD ASSY SIDERAIL VCPE
162328DRIVE HEAD VC-PE
162644COVER HEAD DECK ELECTRONICS
165534BOLT CRG RND M8-1.25 51 STL
165539BOLT SHLDR HEXWASH M8 27.114
165665FUSE 3.15A 250V TD UL 5X20
166332LAB HD SR W/NEL HKP NAV LH.PPM
18252SCREW MACH PAN PH 8-32 .500
19124CABLE TIE REG 8.5 .15 40 NYL
19512SWITCH SNAP SPDT 0.1A
25283WASHER FL .281 .625 .125 STL
28439DUPLEX 20A IVORY LEVITON
28562PUSHNUT PAL .088 .289 .125 STL
28968SCREW CAP HEX HXST 4-40 .250
30252LABEL
34512PDUMMY PLUG
35325RETAIN ERING .242 .035 PH
36570BUSHING OILITE .502 .250 .377
38129CHAIN AND KNOB ASSY
38873SPKR MIC 43OHM 2.531 MOIST PRF
3976301STANDOFF RND SNP/SNP .213 .766
3976304EHW STDOFF PCB SNAP 0.500 PLAS
40421CABLE TIE MOUNT .62 .38 NYL
42006SCREW CAP HEX 4-40 .560 STL
42140SCREW HILO PAN TX 10-16 1.000
4214101SCREW HILO PAN TX 6-19 .33 STL
4214102SCREW HILO PAN TX 6-19 .58 STL
42142SCREW HILO PAN TX 10-16 .500
42414LATCH ASSEMBLY
4302338FUSE 20 AMP SLO BLO CERAMIC
43163OVERLAY CALIBRATION LABEL
43394PIN CLV .312 1.194 STL
43728BOLT CAP SHC HXST .250-28 .75
44002LABEL PROTECTIVE EARTH
44125PLUG EUR GROUND
44126NUT HEX M6 .205 BRS
44128WASHER LK .252 .406 .055 STL
4413806TERM.BLOCK 250V 10A FUSED S
4413807TERM.BLOCK 250V 10A FUSED D
44464LABEL POTENTIAL EQUALIZATION
44507CKT BRKR 8A 250VAC THERM PNLMT
4540WASHER FL .391 .875 .063 STL
4604601PIN ROLL .261 1.750 STL
4604602PIN ROLL .261 1.250 STL
4630BUSHING OILITE .615 .175 .505
46770LABEL CE
47207BUSHING SPLIT 1.706 3.44 1.574
47208BUSHING SPLIT 1.356 3.06 1.258
47209BUSHING SPLIT 1.280 3.06 1.136
4727106PLPIN D-PIN .375 1.764 CDS
47272ANGLE BALL
4840501BATT LEADACID SEALED 12V 7.0AH
4917702PLUG FRAME TUBE
49199SPRING LH HELIX TORSION
49453LABEL BLANK SPEAKER
49508SCREW FRMG HEXWASH TX 6-32 .75
49521BOLT MACH PAN TX .250-20 .61
4992802DIO BRDG RECT 600 PRV 35A
61615RETAIN RUE 3/8 .054
61653PIN CLV .370 1.500 CDS
6342201POWER CORD DETACHABLE 110V
6342202POWER CORD DETACHABLE 220V
6342203POWER CORD CONTINENTALEUROPE
6342204POWER CORD UK/IRELAN
6342205POWER CORD SWITZERLAND
6342207PWRCORD DETACH GB2099 1-1999
6342208PWRCORD DETACHABLE CEI23-16VII
6342209PWRCORD DETACHABLE SI-32
6359601FUSE 6.3A 250V 5X20MM SLO BLO
6390601CASTER 5″ BRAKE
6390602CASTER 5″ BRAKE/STEER
65790GASKET-1″X1″X9/16″ THICK
66539WIRE ASSY RECEPTACLE
66733PIN LK .250 1.735 STL
66870LABEL BATTERY WARNING
67230DAMPENER ASSY COMPRESSION
68284BUSHING BRG 1.375 .50 .625 STL
68285BELT
68286PULLEY-24T
68287PULLEY-32T
68290DRIVEN PULLEY SHAFT
68292COUPLING DRIVE
68295CIRCUIT BREAKER 50AMPS TOGGLE
68302BOLT SHLDR RND .25-20 1.4000
68306SPROCKET
68349HANDLE STRAIN GAUGE ASSY
6834901TUBE ASSY BASE HANDLE
6836201HANDLE GRIP LEFT
6836202HANDLE GRIP RIGHT
68808NYLINER BEARING 1/4 ID
68809SCREW SHLDR HEXWASH 10-32 .530
68865SOUND REDUCING KIT
68867SWITCH DPST 50A 30VDC
68869BATTERY PAD
69077SCREW TAP PAN TX 10-32 .625
69130HANDLE BELLOWS
69221CABLE IR OB DETECT HD RH
69354FOAM BATTERY/RETAINER W/ADH
69361TFMR TOROID 120/30/21 690VA
69449CABLE ASSY CGI OPTIONAL POD
69450CABLE ASSY PATIENT CONTROLS
69455CABLE IR OB DETECT HD RH
69456CABLE IR OB DETECT HD LEFT
69458CABLE ASSY BATTERY FUSE
69461CABLE ASSY BATTERY POWER
69548BUSHING BK/STR .484 .156 .248
6955748BRAKE/STEER LINK
69573GASKET SIDECOMM
69575LEVER BRAKE/STEER SWITCH
6957801HOUSING FOOT CONTROL LEFT
6957802HOUSING FOOT CONTROL RIGHT
69580COVER CASTER FOOT END
69581END CAP HEAD END
6958748STORQUE TUBE WELDMENT
69588POWER SUPPLY COVER
69593COVER SIDECOMM
6959848BACK PANEL POWER SUPPLY
69638TUBE FOOTBOARD SUPPORT
69643NUT CAP M8 .500 STL
6968701PLBRACKET CPR BASE LH
6968702PLBRACKET CPR BASE RH
6970048SLID L/S PCB BOX
69719ROLLER FOOT SECTION
69725STANDOFF RND F/SNP #8 .25 NYL
69726CAP 68000UF 63V 20% PNLMNT
69739LINEAR ACTUATOR-HIWIN
6974302PLWELDMENT SPRING LEVER VCARE
6974501PLPULLEY SIDE PLATE – LH
6974502PLPULLEY SIDE PLATE – RH
69753CABLE CPR RELEASE
69771BUSHING BRG 2.724 1.542 1.788
69777SLIDE HI/LO LIFT
69790PLMOUNT BRACKET SIDERAIL PL
6979201INTERMEDIATE SIDERAIL LEFT
6979202INTERMEDIATE SIDERAIL RIGHT
6979401HEAD SIDERAIL LEFT
6979402HEAD SIDERAIL RIGHT
69796OUTER ARM
6979801PIN D-PIN .375 10.768 CDS
69798PLPIN D-PIN .375 10.768 CDS
6981101SIDERAIL COVER W/POD LH
6981102SIDERAIL COVER W/POD RH
6981103SIDERAIL COVER W/O POD LH
6981104SIDERAIL COVER W/O POD RH
6981105COVER HD SIDERAIL LH W/POD
6981106COVER HD SIDERAIL RH W/POD
6981107COVER HD SIDERAIL LH W/O POD
6981108COVER HD SIDERAIL RH W/O POD
69812SCREW ROLL PAN TX M4 .315 STL
69814LABEL TREND
69817SCREW TAP PAN TX 14-10 .485
6982103PLATE PCB SUPPORT LH VC-RSD
6982104PLATE PCB SUPPORT RH VC-RSD
69822HANDLE SIDERAIL LATCH
6982301INTERMEDIATE SIDERAIL CVR LEFT
6982302INTERMED SIDERAIL COVER RIGHT
69824BOLT SHLDR HXST .375 1.125
6982501LABEL LEFT HD S/R W/NEL
6982502LABEL RIGHT HD S/R W/NEL
6982601LABEL LEFT HD S/R W/O NEL
6982602LABEL RIGHT HD S/R W/O NEL
69830CAREGIVER OPTIONAL COVER FRONT
69831CAREGIVER OPTIONAL COVER BACK
69838PLPIN D-PIN .375 4.207 CDS
69839SHAFT GCI PIN
69841BUSHING S/RL .394 .827 .197
69846SCREW SHLDR TR TX M4 .335 STL
69906SPRING FOOT CONTROLS
69917TERMINATOR FOOT SLIDE
69931END PLATE BATTERY SIDE
69932END PLATE MOTOR SIDE
69937DYNAMIC AIR MANIFOLD
69941CONNECTOR(PLATE) DYNAMIC AIR
69943GASKET(PLATE)DYN AIR MANIFOLD
6994712MM SOFT URETHANE HOSE LONG
69953STANDOFF RND F/SNP M4 NYL
6995801LOAD CELL ASSY
69966SCREW MACH PAN TX M8-1.25 10
69969HEAD DECK DAMPENER
6997203DRIVE HI/LO
69977COVER HEAD AIR BOX
69988SCREW ROLL PAN TX M4-.7 12 ZN
69990SCREW ROLL PAN TX M5-.8 40 ZN
69996GASKET HEAD DECK AIR BOX
7000201DC DRIVE KNEE
7000202DC DRIVE LEG
7000203DC DRIVE FOOT EXTEND
70050COVER INTELLIDRIVE – P3200
70052GUIDE LINEAR ACTUATOR
70060BOLT MACH HEX M8-1.25 16 ZN
70064RIVET PUSH 3.89 5.8 TR NYL
70133CLAMP CABLE .472 PLSTC
7015401COVER TUBE FT. ASSY
7015402COVER TUBE FT. ASSY
70167BUSHING BRG .866 .394 .472 STL
70169COVER LEFT HD CASTER ASS’Y
70222WASHER FL .331 .784 .080 STL
70336NUT HEX/LKWASH M5 .800 STL
70341SCREW RLG PAN TX M5 .472 STL
70342SCREW MACH PAN TX M5 .394 STL
70343SCREW FORM PAN TX K25-1.12 8
70344SCREW FORM PAN TX M4-.7 16 ZN
70346PIN DWL .250 1.000 CDS
70348SCREW RLG PAN TX M3 .787 STL
70354RETAIN ERING .25 .025 STL
70360PLBRKT WEIGH FRAME TO SR WLDMT
70375SCREW CARRIAGE M6-1 35 ZN
70376NUT HEX LKFLG ZN
7037608NUT HEX NYLOC M8 11 STL
70377GASKET SIDERAIL
7038101WIPER UPPER FOOT SECTION
7038102WIPER UPPER FOOT SECTION
70390COVER DRIVE SUPPORT MEMBER
70398NUT HEX/LK M4X.700 STL
70412CPR HANDLE
7042401SWITCH HALL EFFECT
7042501NIGHTLIGHT
70428NUT HEX/LK/FLG M8 .276 STL
70450SCREW CAP HEXFLG M8-1.25 80 ZN
70453SPACER NON SCALE BED
70462BUSHING SNP .453 .681 NYL
70463WIPER MOVING FOOT SIDE
7061001FUSE 5A 125V TD UL 5X20
7061002FUSE 2.5A 250V TD UL 5X20
70611FILTER POWER LINE
7061201FUSE 15A 250V FB UL 3AB
70684WASHER FLAT 5.3 15 2 STL ZN
70740ASSEMBLY FOOT PEDAL MAGNET
70746SPKR MIC 45 OHM 64.47[2.500]SQ
70747SCREW MACH PAN TX M5 20.00 STL
7074901SENSOR STRIP PPM – HEAD
7074902SENSOR STRIP PPM – KNEE
70750NUT CAGE M8 STL
70751PAD TRANSFORMER
70752SENSOR TUBE
70762SCREW RLG PAN TX M6 .630 STL
70771PLBRKT BRAKE/STEER LEVER ARM
70778BRAKE/STEER PEDAL BOTTOM(LARGE
70779BRAKE/STEER PEDAL TOP(LARGE)
70780BRAKE/STEER PEDAL BOTTOM(SMALL
70781BRAKE/STEER PEDAL TOP(SMALL)
70785WIPER MOVEABLE FOOT BOTTOM
70786SPOWER SUPPLY HEAT SINK ASSY
70787PIN CLV .375 1.993 STL
70799LABEL HEEL RELIEF ZONE
70801LABEL FUSE BLOCK
70802LABEL KIT P3200
70803LABEL BATTERY POWER SWITCH
70812LABEL INTELLIDRIVE PUSH HANDLE
7081301LABEL INTELLIDRIVE LED ENGLISH
7081601LABEL HEAD ELEVATION LH
7081602LABEL HEAD ELEVATION RH
7081603LABEL HD ELEVATION BLANK
7082501LABEL WARNING NON SCALE NA
7082502LABEL WARNING SCALE NA
708251001LABEL WARN NON SCL TRAD CHINES
708251004LABEL WARNING SCALE TCH
70825104LABEL SCALE WARNING VC NA
708251101LABEL WARN NON SCL SIMP CHIN
708251204LABEL WARNING SCALE JA
708251301LABEL WARN NON SCL GREEK
708251304LABEL WARNING SCALE GK
708251501LABEL WARNING NON SCALE THAI
708251504LABEL WARNING SCALE TH
708251601LABEL S/R WARN KOREAN
70825301LABEL WARN NON SCALE FRENCH
70825302LABEL WARN W/SACLE FRENCH
70825304LABEL WARNING SCALE FR
70825404LABEL WARNING SCALE SP
70825501LABEL WARN NON SCALE PORTUGUES
70825504LABEL WARNING SCALE PO
70825901LABEL S/R WARN NON-SCAL ARABIC
70825904LABEL WARNING SCALE AR
7087602LABEL POD SCALE PPM
7087603LABEL POD SCALE PPM AIR
7087604LABEL POD PPM ONLY
7087607LABEL POD AIR PPM
7087608LABEL POD SCALE ONLY EU
7087609LABEL POD SCALE AIR EU
70882SCREW SHLDR PAN TX M4 .787 STL
70883GASKET POWER SUPPLY
70898LABEL KIT CAREGIVER CONT PEDL
70944LABEL LOGIC DIAGNOSTIC CODE
7100601COVER FOOT END LH
7100602COVER FOOT END RH
71007COVER HEAD END WEIGH FRAME
71012WASHER FL .157 .315 .020 NPRN
71039COVER RIGHT HD CASTER ASS’Y
71046LABEL OIML SCALE SEAL
71051SENSOR STRIP AIR – HEAD
71113COVER ASSY W/MAGNET
71270HOLE PLUG
71529GEAR MOTOR PLANETARY 24VDC
71623BRACKET PERMANENT IV
71639SCREW HILO PAN SL 6-19 .75 STL
71690COVER PCB ENABLE SWITCH
71990WASHER INT-T .70 .953 .030 STL
71991NUT HEX .688-27 .100 STL
71993SCREW ROLL PAN TX M5X.8 .630
72037BUMPER
72135TOGGLE SWITCH BOOT
72230BUSHING GROM .890 .473 .309
72232PLBUSHING SPCR 7.69 30 5.46 ZN
72273PPCB ASSY VC MOTOR CONTROL
72302PCB SUB-ASSY VC PACM W/SW
72360LABEL LA34 DRIVE INSULATOR
72435BUSHING SPLIT 1.788 3.06 1.698
72476GASKET OPTIONAL POD
7247801CASTER BK STM 152MM SGL PLSTC
7247802CASTER BK STM 152MM SGL PLSTC
7247803CASTER BK/SR STM 152MM SGL
72578COVER SCREW
9001828BOLT CAP HEX .250-20 1.750 STL
9001832BOLT CAP HEX .250-20 2.000 STL
9023404NUT HEX/LK .250-20 .315 CS
M00092INTELLIDRIVE ASSEMBLY
M00093POWERED TRANSPORT DRIVE
M02687SIDERAIL ASSY HD LEFT W/POD
M02688SIDERAIL ASSY HD RIGHT W/POD
P419ATRANSPORT SHELF ASSEMBLY
RM74938ANUT NYLOC M8-1.25 SS
×
Hill-Rom P1600 Hospital Bed Parts

Hill-Rom Part Number

Description

14450CABLE TIE, REG, 4, 18LBS, NYL
15907WASHER, LK, .506, .031, STL
15942TAPE ELECTRICAL 3/4″
16145BUSHING, STRAIN, .875, .750
17291PUSHNUT, FL/RND, .015, .438, .188
18252SCREW, MACH, PAN, PH, 8-32, .500
18890RETAIN, ERING, .204, .025
19124CABLE TIE, REG, 8.5, .15, 40, NYL
19297BUSHING, GDE, 1.874, 1.141, 1.624
19528SPRING RH
19562LATCH COVER
19636PIN, ROLL, .165, .875, STL
19678TRU-ARC RING 5144-50
19887FOOT RACK INSERT
19918WASHER, FL, .328, 1.000, .120, STL
20605NUT, HEX/LK, .112-40, .109
22247LABEL CAUTION
22320GASKET, 0.840ID, 0.875OD, 0.094
22605SCREW, TAP, PAN, PH, #6, .250, STL
22646FELT PAD 5/16
23208WASHER, EXT-T, .200, .400, .022
2449WASHER, FL, .219, .500, .049, STL
25200SPEED CLAMP C-3046-A-6-92 5Z 6
25210PUSHNUT, FLRND, .021, .625, .312
26078BLOCK, LATCH
28562PUSHNUT, PAL, .088, .289, .125, STL
28837NUT, HEX, .190-32, STL
29891CLAMP, CABLE, .25, .380, AL
31236WASHER, EXT-T, .138, .312, .031
3335801PLUG
33680NUT, HEX/NYL/LK, .190-32, .249, CS
34401SPACER
34402SCREW, MACH, PAN, PH, 4-40, 1.000
34418COMPRESSION SPRING
34778LABEL CAUTION
34805EXTENSION SPRING
34812LABEL CAUTION
34838VINYL CAP
34864WASHER, FLAT, .572, .88, .218, NYL
34922RETRACTING ROLLER
34951SPRING
35000SUNIVERSAL MOTOR ASSY
35072SCREW, SHLDR, TRUS, PH, 10-32, .312
3517PIN, ROLL, .188, 1.250, STL
35261SPRING
35325RETAIN, ERING, .242, .035, PH
35326RETAIN, ERING, .292, .035, PH
35762GASKET
36250COUPLING ASSY
36790RIVET, DRIVE, 3/16, .45, TR, NYL
3697301BOARD SUPPORT
37104BOLT, CRG, RND, .380-24, .900, STL
37232NUT, HEX, .312-24, STL, FNSH
37244EHW, WIRE TIE, PUSH, 6-1/4, 30LBS
37387SCREW, RND, PH, 12-24, .375, CS
37988WASHER, FLAT, .531, .875, .06, ZN
38260FOAM TAPE
38873SPKR, MIC, 43OHM, 2.531, MOIST PRF
39416BUSHING, SNP, .732, .406, .609, NYL
3976301STANDOFF, RND, SNP/SNP, .213, .766
3990148MATTRESS STOP PC
4031001LABEL CAUTION
40480ISOLATION MOUNT
40497NUT, LKWASH, 10-32, .156, ZN
40523CAP
40723SWITCH, SNAP, SPDT, 0.1A
40889GASKET
41298WASHER, FL, .390, .695, .031, NYL
4143910FILTER, PWR LINE, 250VAC, 10A
41447MOTOR CAPACITOR
42006SCREW, CAP, HEX, 4-40, .560, STL
42141SCREW, HILO, PAN, TX, 6-19, 1, ZN
4214101SCREW, HILO, PAN, TX, 6-19, .33, STL
42142SCREW, HILO, PAN, TX, 10-16, .500
42842BUSHING, BRG, 1.000, .935, .818
42846RADIAL BRACKET
42847BUSHING, BRG/RDL, .816, 1.00, .628
42848TORQUE CAGE
42944INSULATOR
42946PIN, HD, .375, .588, STL
43025CAPACITOR, MOTOR 35UF 250V
43108ROLLER
43132WASHER, FL, .640, .937, .098, CS
43133RETAIN, EXT, .575, .050, SPR/S
43141PIN, CLV, .375, 2.130, CDS
43266LATCH, CPR
43267LEVER, CPR
43273HILOW/KNEE DRIVE SCREW
43274HEAD TORQUE CAGE
43275SPRING CLIP, 0.355DIA
43279BUSHING, BRG, .501, .375, .3145
43317BUTTON, CPR RELEASE
43318HANDLE, CPR RELEASE
43319TOP COVER, CPR RELEASE
43336GUIDE
43338LABEL CPR RELEASE
43360CPR RELEASE CABLE ASSY
43361SLIDE, HOUSING
43363DAMPENER CPR HD SECTION
4336901HILOW HEAD MOTOR
43371SPRING, EXTENSION
43387AUTO CONTOUR CAM
43389SCREW, HILO, PAN, TX, .437, STL
43394PIN, CLV, .312, 1.194, STL
43610CAP, 10UF, 10%, 440VAC, STUD, MOTOR
43656BOLT, SHLDR, TR, TX, .375-24, 1.344
43657BUSHING, GDE, .654, .562, .478, CEL
43658CPR GUIDE
43672PIN, GRV, .329, .818, CDS
43675SLEEVE
43746CLAMP, CPR CABLE
43875BUSHING, BRG, 1.339, .563, .633
43878SCREW, MACH, PAN, PH, 10-32, .422
43879SCREW, TAP, PAN, TX, 10-32, .875
43880SCREW, TAP, PAN, TX, .250-20, .875
43905CON, UMNL, KEYING PLUG, 94V0
43926NUT, HEX/FLG, .375-24, .339, STL
43976BARRIER PLASTIC
43989WASHER, FL, .500, 1.000, .062, NYL
44154CLAMP, CLIP, .58, .475, NYL, IV
44168SCREW EXTENDER
44265SBUSHING DOUBLE “D” ASSY
44328PIN, ROLL, .188, 1.000
44380PIN, GRV, .262, 1.375, CDS
44383BALL RETAINER
44386BASE SLEEVE
44389IV RELEASE
44390PLUNGER
44393ROLLER BALL
44396I.V. BEARING
44489SCREW, TAP, PAN, TX, 12-28, .50, STL
44507CKT BRKR, 8A, 250VAC, THERM, PNLMT
44529MOTOR, 230V, 1.6HP, 95/79RPM, HILO
4452901HILOW HEAD MOTOR, 230V
4453201CAP, 7.5UF, 6%, 440VAC, W/STUD MTR
4467811CON, CT, HDR, 11P, SRST, SHRD, PNL
44724EHW, SPACER, RND, 0.250, AL
44815BOLT, SHLDR, RND, .312-18, 1.180
45093BRACKET, SIDERAIL SWITCH
4509701CABLE ASSY, RIB, 26P-26P
4540WASHER, FL, .391, .875, .063, STL
45570CON, CARD EDGE, 26, RIBBON
45573CABLE, SENSOR, MATTRESS, 24″
4557501TFMR, 115VAC/12VAC, 80VA
45598SURFACE CONTROL FRAME
45631SURFACE CONTROL VALVES
45642RIBBED INSERT
45649SURFACE CONTROL COVER
4565804GROUND STRAP ASSY
4565817GROUND STRAP ASSY 8″
45679SURFACE CONTROL MODULES
45682FLEX TUBING
45846QUICK COUPLING FEMALE
45886PCSEAT PAN PC
45915TEST PORT BOX
45916TEST PORT LID
47083SWITCHING VALVE ASSY
47103MUFFLER
47172SCREW, TAP, PAN, TX, 10-32, .625
47272ANGLE BALL
4734501LAMP, MINI INCAND, 13.5V, 0.59A
4734601LAMP SOCKET, BAYONET, PNL MNT
4759SCREW, TAP, PAN, PH, #8, .375, STL
49144IV HOOKS
49174PAD, BRAKE/STEER PEDAL
49175PLENCLOSURE, NIGHT LIGHT
4937102CON, CT, MINI DRAWER, 22P, MOVBL
49521BOLT, MACH, PAN, TX, .250-20, .61
49756CABLE ASSY, CT, 08S-08S, 10.5IN
6010802CABLE
60619NUT, HEX/NYL/LK, .313-18, 0.344
61482HEAD HOUSING
6148801CABLE ASSY, HEAD LIMIT
6148904POWER INTERCONNECT DC CABLE
61604CABLE ASSY, CT, 2 POSITION
61992BASE BUMPER
61996WASHER, FL, .687, 1.250, .049, STL
61997SCREW, HILO, PAN, TX, 12-16, .375
6215201FOAM, TOP ASSEMBLY
62246TREND INDICATOR ASSY
62746LABEL, CAUTION, ENGLISH
62863INSERT, PATIENT FOOT SIDERAIL
62864INSERT, CAREGIVER FOOT SIDERAIL
62871CAREGIVER CONTROL PANEL, RH
6287201CAREGIVER CONTROL PANEL W/BE
6287202CAREGIVER CONTROL PANEL, W/O BE
62876CONTROL PANEL DOOR
62878CONTROL PANEL W/O SCALE
62881CONTROL PANEL, SCALE
62882LABEL, SCALE FOOTBOARD
6323848TOP CANE, HEAD
6323948TOP CANE, FOOT
63361UTV PENDANT INTERFACE CABLE
6342201POWER CORD DETACHABLE 110V
63426PATIENT CONTROL PANEL, LH
63427PATIENT CONTROL PANEL, RH
6342801LABEL, TREND INDICATOR, NO AIR
6342803LABEL, TREND INDICATOR
6342901LABEL, FOOTBOARD CONTROL, NO AIR
6342903LABEL, FOOTBOARD CONTROL
6342904LABEL, FOOTBOARD CONTROL
6343001LABEL, HEAD ELEVATION, LH
6343002LABEL, HEAD ELEVATION, RH
6343101LABEL, BED CONTROL, RH
6343102LABEL, BED CONTROL, LH
6343103LABEL, BED CONTROL, RH
6343104LABEL, BED CONTROL, LH
6343201LABEL, NC/ENT, RH
6343202LABEL, NC/ENT, RH
6343601LABEL, NC/ENT, LH
6343602LABEL, NC/ENT, LH
63465CONNECTOR PLATE, TOP
63466CONNECTOR PLATE, BOTTOM(NONAIR)
63467BUMPER
63470CASTER TUBE CAP
63471BASE END CAP
63473EXTRUSION
63493LABEL, SCALE INSTRUCTION
6350001CAREGIVER SW ASSY RH W/NC
6350002CAREGIVER SW ASSY RH W/O NC
6350101CAREGIVER SW ASSY LH W/NC
6350102CAREGIVER SW ASSY LH W/O NC
63502CAREGIVER CONTROL, BED EXIT
63600SIDERAIL INTERFACE CABLE
63601CABLE ASSY, OM, SUBD/CT, 25POS
63602CABLE ASSY, OM, SUBD/CT, 25POS
63606HEADBOARD SHELL ASSY
63626PCRETRACTING ARM PC
63669BUSHING, PVT, .678, .568, .478
63674PLCROSS SHAFT
63683PUSHNUT, CAP, .337, .475, .240
63684MOTOR COVER
63685NIGHT LIGHT LENS
63686PCCIRCUIT BOARD COVER
63710CABLE, COMPOSER
63711KNEE MOTOR CABLE
63715POWER INTERCONNECT CABLE
63716CABLE
63717MOTOR INTERCONNECT CABLE
63718CT CABLE ASSEMBLY, 15 POSITION
6371901CABLE ASSY
6371902CABLE ASSY
6371903CABLE ASSY
6371904CABLE ASSY
63720CABLE, BED EXIT SIDERAIL
6372101CABLE, BED EXIT TO ANALOG
6372102CABLE
63723CABLE, ANALOG TO BRAKE
63726ENTERTAINMENT POWER CABLE
63730CABLE
63746SCREW, MACH, PAN, TX, 10-32, 3.125
63748SCREW, HILO, PAN, PH, 8-18, 1.500
6390601CASTER 5″ BRAKE
6390602CASTER 5″ BRAKE/STEER
63907PLBRAKE SWITCH LEVER
64018CONNECTOR PLATE, TOP W/AIR
64019CONNECTOR PLATE, BOTTOM (AIR)
64026TORSION SPRING
64027CAPACITOR CABLE ASSY
64095LINEAR PUMP
64096(L)FITTING L2-4BN
64149POWER TRANSFORMER ASSY
64180PIN, HNG, .125, 14.638, AL
64254ADHESIVE, HEADBOARD
64256ADHESIVE, FOOTBOARD
64534ADHESIVE, HEADBOARD
64538LABEL, BLANK SPEAKER
64548LABEL, BLANK
64565CABLE TIE MOUNT, ADHESIVE BACK
64784PIN, GRV, .2630, 1.500, STL
64855UTV INSULATOR
64856CAP, FOOT CHANNEL
64857CAP, HEAD CHANNEL
64930ACCESSORY BAR CLIP
64986BUSHING, SPCR, .500, .25, .252, NYL
6505001ADVANTA SIDERAIL LABEL, LH
6505002ADVANTA SIDERAIL LABEL, RH
6505003ADVANTA CAREGIVER BLANK LABEL
65069LABEL, ADVANTA FOOTBOARD
65240INLET AIR HOSE
65302WASHER, LK, INT.200, .75, .010, ZN
65339NOISE FILTER CABLE
6538601LOAD BEAM ASSY-48″CABLE LENGTH
6538602LOAD BEAM ASSY-18″CABLE LENGTH
6538603DUMMY LOAD BEAM ASSY
65387CARRIER CABLE, POWER
65448POWER CORD J-BOX ASSY 230V
6558101END CANE
6572702SCREW, MACH, PAN, TX, 6-32, .375, CS
65773LOAD BEAM SOCKET
65790GASKET-1″X1″X9/16″ THICK
66266SCLAMP, CLIP, 1.14, 2.07, BO
66342LABEL POWER CORD CAUTION
66344HEADBOARD INSERT
66345FOOTBOARD INSERT
66537OUTLET, SINGLE, 15A ORANGE
66538POWER CORD, ACCESSORY OUTLET
66539WIRE ASSY, RECEPTACLE
6661701HEADRAIL, LH, NO SIDECOMM, W/O BE
6661702HEADRAIL, RH, NO SIDECOMM
6661703HEADRAIL, LH, NO SIDECOMM, W/BE
6661704HEADRAIL, RH, NC
6661706HEADRAIL, RH, NC, LT
6661711HEADRAIL, LH, NC, LT W/BED EXIT
66733PIN, LK, .250, 1.735, STL
66883FOOTBOARD SHELL ASSY
67388CONNECTOR PLATE, TOP
67389CONNECTOR PLATE, BOTTOM
67504TEST PORT CABLE ASSY
67513SIDERAIL INTERFACE PPM DEFEAT
831NUT, HEX, .312-18, .258, STL
9000202TUBING, PVC, 5/16″, 500LFT, GRAY
9003702HSCREW, TAP, PAN, PH, 8-32, .312, CS
9016601SCREW, HILO, PAN, PH, .167-16, .750
9018808SCREW, HILO, PAN, PH, #10, .500, STL
9019606SCREW, HILO, PAN, PH, #4, .375
9023506SCREW, ROLL, PAN, PH, 6-32, .375
9525WASHER, THRUST, .265, .560, .063
987SCREW, MACH, PAN, PH, .250
SA1623-48SLIDING HEAD COVER W/FELT PADS
SA1663HEAD DRIVE SCREW ASSY
SA1672SLIDE BRACKET, SCREWS
SA3351LITHIUM GREASE-10.3 OZ TUBE
SA4589MAGNET, MATTRESS
SA7395PUSH RIVET
SA7399HEEL BLADDER – P1410, P1412
SA7400SNAP RIVET-MALE
SA7402ELBOW CONNECTOR
SA7403TUBING CLAMP
SA7405SNAP RIVET-FEMALE
SA7406TUBING HEEL BLADDER, ZONE 3
SA7407TUBING, HEEL BLADDER, ZONE 2
SA7408TUBING, HEEL BLADDER, ZONE 1
SA7409TUBING, THIGH SECTION
SA7410CROSS CONNECTOR
SA7411TUBING, THIGH/SEAT SECTION
SA7412TUBING, SEAT SECT, MAIN BLADDER
SA7413TUBING, HD SECT, MAIN BLADDER
SA7414TEE CONNECTOR
×
Hill-Rom 1105 Hospital Bed Parts

Hill-Rom Part Number

Description

11094PIN, COT, .047, .375, STL
11139SCREW, MACH, TR, PH, 6-32, .312, STL
12220RETAIN, EXT, .354, .042
12951GROMMET
13206SCREW, MACH, TR, PH, 10-24, .375
14450CABLE TIE, REG, 4, 18LBS, NYL
15380SCREW, MACH, PAN, PH, #8, .875, NKL
15907WASHER, LK, .506, .031, STL
16145BUSHING, STRAIN, .875, .750
17291PUSHNUT, FL/RND, .015, .438, .188
18148BUSHING, SNP, .375, .250, .250
18252SCREW, MACH, PAN, PH, 8-32, .500
18829PWR PLUG, NEMA 6-15P, 15A, 250V
18862PIN, CLV , .250, 1.125, STL
18873BUSHING, GDE, .815, 1.094, .627
18887BUSHING, BRG, 1.182, .312, .440
18890RETAIN, ERING, .204, .025
18912WASHER, FLAT, .219, 1.38, 16GA, ZN
19124CABLE TIE, REG, 8.5, .15, 40, NYL
19297BUSHING, GDE, 1.874, 1.141, 1.624
19528SPRING RH
19562LATCH COVER
19636PIN, ROLL, .165, .875, STL
19678TRU-ARC RING 5144-50
19887FOOT RACK INSERT
20605NUT, HEX/LK, .112-40, .109
20802NUT, KEPS, .250-20, 0.234, STL
22153TERM, PIN, 0.062, 24-18AWG
22154TERM, SOCKET, 0.062, 24-18AWG
22247LABEL CAUTION
22318GASKET
22320GASKET, 0.840ID, 0.875OD, 0.094
22605SCREW, TAP, PAN, PH, #6, .250, STL
22646FELT PAD 5/16
22988STRAIN RELIEF
2449WASHER, FL, .219, .500, .049, STL
25192SCREW, TAP, PAN, PH, 4-40, .375, STL
26078BLOCK, LATCH
26797CABLE CLAMP
27518PLUG, POWER, 3TERM, 15A, 125V, HOSP
28491CON, SSPS, RECP, 04, SRST,
28492CON, SSPS, PLUG, 04, SRST
28518CON, SSPS, RECP, 09, MATRIX
28519CON, SSPS, PLUG, 09, MATRIX
28550SPKR, 45 OHM, 2.531SQ
28562PUSHNUT, PAL, .088, .289, .125, STL
28623SCREW, TAP, PAN, PH, 4-24, .312, STL
28717BUSHING, FLG, .562, .343, .500, NYL
28752SWITCH MOUNT
28837NUT, HEX, .190-32, STL
28968SCREW, CAP, HEX, HXST, 4-40, .250
29788PUSHNUT, CAP, .116, 3/8, 3/16, ZN
29815CON, SSPS, PLUG, 02, 94V2, HSG
30143CAP, 5UF, 10%, 440VAC, MOTOR
30817SWITCH, SNAP, SPST-NO, 10.1A
30926CON, SSPS, RECP, 03, HSG
30927CON, SSPS, RECP, 02, 94V2, HSG
30931CON, SSPS, PLUG, 03, SRST, 94V2, HSG
30949CON, PLUG, 05, SRST, HSG
30951TERM, PIN, 0.084, 20-14AWG
30979TERM, RECEPT, 24-20AWG, HIGH PRES
31087LABEL PATENT
31544SPRING
31767LIGHT INSERT SWITCH ASSY
32425BOLT, SET, HDLS, HXST, .312-18, .75
32572SCREW, MACH, BTN, HXST, M8, 8.000
32741WIRE JOINT
33344SWITCH, SUBMINI, SPST-NO, .1A, GRN
33360CAM SHAFT
34311BUSHING, SNUB, .375, .406, .09, NYL
34325PIN, ROLL, .197, 1.875, HC STL
34368BRAKE PEDAL LH
34369STEER PEDAL LH
34370BRAKE PEDAL RH
34371STEER PEDAL RH
34395CABLE, 2COND, 24AWG, 19/36
34401SPACER
34402SCREW, MACH, PAN, PH, 4-40, 1.000
34409SPRING
34418COMPRESSION SPRING
34457SCREW, MACH, FL, PH, 4-40, .250, STL
34684SCREW, HILO, FL, PH, 8-18, 1.125, CS
34715ROCKER ARM
34763LABEL
34778LABEL CAUTION
34805EXTENSION SPRING
34812LABEL CAUTION
34838VINYL CAP
34864WASHER, FLAT, .572, .88, .218, NYL
34922RETRACTING ROLLER
34951SPRING
34991INSULATOR
35000SUNIVERSAL MOTOR ASSY
35072SCREW, SHLDR, TRUS, PH, 10-32, .312
3517PIN, ROLL, .188, 1.250, STL
35171EHW, TUBING, SHRINK, 0.125, 0.625
35175CABLE ASSY, RING TERM, 79.75IN
35261SPRING
35290VOLUME CONTROL
35325RETAIN, ERING, .242, .035, PH
35326RETAIN, ERING, .292, .035, PH
35663SUPPORT, CIRCUIT BOARD
35762GASKET
35773BUSHING, STRAIN, .875, .750
36114CABLE TIE, SCREW, 7.83, .19, NYL
36250COUPLING ASSY
36790RIVET, DRIVE, 3/16, .45, TR, NYL
37104BOLT, CRG, RND, .380-24, .900, STL
37232NUT, HEX, .312-24, STL, FNSH
37387SCREW, RND, PH, 12-24, .375, CS
37890NUT, KEPS, 4-40, .109, STL
37988WASHER, FLAT, .531, .875, .06, ZN
37992HEAD PANEL ASSY
38187QUICK COUPLING
38189QUICK COUPLING
3819701FILL TUBING
3819702FILL TUBING
38202CLAMP
38260FOAM TAPE
38283FITTING ELBOW 90 DEGREE
38287FITTING ELBOW 90 DEGREE
38288FITTING STRAIGHT
38289RELIEF VALVE
38292TUBING 6.000
38293TUBING 2.375
38296HOSE CLAMP
38328BUMPER
38329SWITCH RETAINER
38331BUTTON SMALL
38332BUTTON LARGE
38334SWITCH HOLDER
38523ADHESIVE TAPE
38525ADHESIVE TAPE
38529TORSION SPRING
38583COMPRESSOR BREAKOUT CABLE ASSY
38609WINDOW
38666VOLUME BRACKET
38771LABEL TV SWITCH
38772LABEL RADIO SWITCH
38773UNDERLAY SWITCH LABEL
38776LABEL HILL-ROM
38883DOOR ASSY
39024QUICK COUPLING
39027QUICK COUPLING
39159EXTRUSION
39161PIN, ROLL, .125, 14.990, AL
39246PROTECTIVE TAPE
39252LABEL CAUTION TRAPEZE
39364LABEL CAUTION
393HSCREW, TAP, PAN, PH, 8-18, 1/4, ZN
39416BUSHING, SNP, .732, .406, .609, NYL
3945201SCALE DISPLAY ASSY
39507CONNECTOR TEE
39619LOAD CELL
3961901LOAD CELL ASSY W/CONNECTOR
39638PLMPB BOX BOTTOM PL
40001CON, DRAWER, PLUG, 25, PNL, HSG
40208SWITCH, MEMB, SCALE, 01140
40211PLASTIC FASTENER .188 DIA
40286SCALE TEST CABLE ASSY
40294FOOTBOARD SHELL ASSY
40310CAUTION LABEL
40421CABLE TIE, MOUNT, .62, .38, NYL
40434CAPACITOR, MOTOR 22.5 UF 250V
40480ISOLATION MOUNT
40497NUT, LKWASH, 10-32, .156, ZN
40523CAP
40723SWITCH, SNAP, SPDT, 0.1A
40776SERIAL NUMBER LABEL
40887MPB FICHE PAPER
40889GASKET
41370WASHER, LK, EXT, .32, .61, .034, ZN
41659LABEL GROUNDING RECEPTACLE
42006SCREW, CAP, HEX, 4-40, .560, STL
42140SCREW, HILO, PAN, TX, 10-16, 1.000
42141SCREW, HILO, PAN, TX, 6-19, 1, ZN
42142SCREW, HILO, PAN, TX, 10-16, .500
42214VOLUME GASKET
42247MECHANISM BLOCK BOTTOM
42506LABEL CLEANING CAUTION
42684VOLUME KNOB
42694SCALE DOOR ASSY
42797LABEL SCALE INSTRUCTION
42842BUSHING, BRG, 1.000, .935, .818
42846RADIAL BRACKET
42847BUSHING, BRG/RDL, .816, 1.00, .628
42848TORQUE CAGE
42875HEAD SWITCH HOUSING
42877KNEE SWITCH HOUSING
42878SWITCH, SNAP, EXTEND LIMIT, SPDT
42944INSULATOR
42946PIN, HD, .375, .588, STL
43108ROLLER
43132WASHER, FL, .640, .937, .098, CS
43133RETAIN, EXT, .575, .050, SPR/S
43266LATCH, CPR
43267LEVER, CPR
43273HILOW/KNEE DRIVE SCREW
43274HEAD TORQUE CAGE
43275SPRING CLIP, 0.355DIA
43276NUT, CLINCH, .250-20, .257, STL
43279BUSHING, BRG, .501, .375, .3145
43317BUTTON, CPR RELEASE
43318HANDLE, CPR RELEASE
43319TOP COVER, CPR RELEASE
43328EHW, SPACER, RND, 0.375, AL
43336GUIDE
43338LABEL CPR RELEASE
43360CPR RELEASE CABLE ASSY
43361SLIDE, HOUSING
43363DAMPENER CPR HD SECTION
43371SPRING, EXTENSION
43381HD SWITCH HSG ASSY
43383KN SWITCH HSG ASSY
43385SWITCH, SNAP, SCALE, SPDT, .1A
43386SWITCH, SNAP, AUTO CONTOUR, SPDT
43387AUTO CONTOUR CAM
43389SCREW, HILO, PAN, TX, .437, STL
43394PIN, CLV, .312, 1.194, STL
43412LABEL NIGHT LIGHT
43656BOLT, SHLDR, TR, TX, .375-24, 1.344
43657BUSHING, GDE, .654, .562, .478, CEL
43658CPR GUIDE
43672PIN, GRV, .329, .818, CDS
43675SLEEVE
43710SWITCH HOUSING
43711SPRING
43712ACTUATOR
43726SCREW, SHLDR, TR, TX, 10-32, .840
43746CLAMP, CPR CABLE
43748PLUPPER CONNECTOR COVER PL
43805BRAKE/STEER CAM
43838CASTER BRAKE/STEER
43839CASTER BRAKE
43840CASTER
43844BUSHING, SPCR, .625, .410, .438
43875BUSHING, BRG, 1.339, .563, .633
43878SCREW, MACH, PAN, PH, 10-32, .422
43879SCREW, TAP, PAN, TX, 10-32, .875
43880SCREW, TAP, PAN, TX, .250-20, .875
43926NUT, HEX/FLG, .375-24, .339, STL
43930TERM, PIN, 0.062DIA, 30-24AWG
43976BARRIER PLASTIC
43989WASHER, FL, .500, 1.000, .062, NYL
44082LABEL WIRING DIAGRAM
44091ELECTRONICS PAN INSULATOR
44093SPLASH COVER
44101INSULATOR, AIR CONTROL BOX
44113GASKET
44116BRAKE/STEER SPACER
44154CLAMP, CLIP, .58, .475, NYL, IV
44184CABLE 15 CONDUCTOR
44328PIN, ROLL, .188, 1.000
44336BASE BUMPER
44343CORD SET ASSY
44369LABEL MANUAL CRANK CAUTION
44380PIN, GRV, .262, 1.375, CDS
44411LABEL ASSORTMENT ADV
44477CABLE ASSY, CT.062, SOFT SH, 6POS
44489SCREW, TAP, PAN, TX, 12-28, .50, STL
44496INTER CORD ASSY
44507CKT BRKR, 8A, 250VAC, THERM, PNLMT
44532CAP, 7.5UF, 6%, 440VAC, MOTOR
44551CABLE ASSY, D/E CT RECP, 8POS
44552CABLE ASSY, S/E CT RECP, 9POS
44578PCB ASSY, SIDERAIL INTERFACE
44590CABLE ASSY, D/E CT RCPT, 2POS
44732PCB ASSY, NGS FOOTBOARD, LED
44733PLMEMBRANE NC INTER BOX BTM PL
44734PLMEMBRANE NC INTER BOX TOP PL
44735INSULATOR
44769SWITCH HOUSING
44783WASHER, FL, .219, .875, .060, CRS
45013BUSHING, HEX, .680, .372, .478, CEL
45014WASHER, .478, .875, .250, NYL
4540WASHER, FL, .391, .875, .063, STL
45573CABLE, SENSOR, MATTRESS, 24″
45575TFMR, 115VAC/12VAC, 80VA
45598SURFACE CONTROL FRAME
45629SIDERAIL CABLE ASSY
45630AIR PUMP ASSY
45631SURFACE CONTROL VALVES
45632SWITCHING VALVE ASSY
45642RIBBED INSERT
456475/8 CABLE CLAMP
45649SURFACE CONTROL COVER
45665CLAMP, GND, .675, .55, BRZ
45679SURFACE CONTROL MODULES
45682FLEX TUBING
45687SCREW LOCK ASSEMBLY
45708CABLE TIE, SCREW, 7.75, 50
45846QUICK COUPLING FEMALE
45856FOAM SPACER
46981STANDOFF, SQ, FSNP, #10, .75, NYL
47020RIVET, BLIND, 5/32, .55, PTRD, AL
4708202SAIR SYSTEM MODULE
47083SWITCHING VALVE ASSY
47103MUFFLER
4710501MANIFOLD 3 STATION
47124(L)FITTING L4-4BN
4733414TUBING, PVC, 3/8ID, 5/8OD
4753648ELECTRONICS PAN PC
4759SCREW, TAP, PAN, PH, #8, .375, STL
48921PCB ASSY, NIGHTLIGHT, W/O SCALE
49578PCB ASSY, MEMBRANE CONTROL
4958101PCB ASSY, MEMBRANE LED, W/AIR
4958102PCB ASSY, MEMBRANE LED, W/AIR
49584PCB ASSY, SCALE DISPLAY
49755CABLE ASSY, CT, 12S-12S, 10.5IN
49756CABLE ASSY, CT, 08S-08S, 10.5IN
4975710MEMB ASSY, SCALE, ZONEAIRE
4975713MEMB ASSY, VIP, SCALE, ZONEAIRE
60108CABLE ASSY, CT14-CT14, 13.5IN
60162H35J0LABEL ZONEAIRE UPGRADE
6025101SCABLE ASSY, BED EXIT, TEST PORT
61205PCB ASSY, ADV BED SCALE MICRO
61992BASE BUMPER
61996WASHER, FL, .687, 1.250, .049, STL
61997SCREW, HILO, PAN, TX, 12-16, .375
6245201PWR CORD, W/CLIP, 10.5′, RINGTERM
6263106CTRL-PNL, VIP, DYN AIR, NO SCALE
6273801PCB ASSY, MEMB INTRFC, UNPROG
62742CABLE 15 CON 1-N
6274501CST KEY PAN W/O SCL, W/O AIR
6274502CST KEY PAN W/O SCL, W/DYN AIR
6274503CST KEY PAN W/O SCL, W/ZONEAIRE
6274504CST KEY PAN VIP W/O SCL, W/OAIR
6274506CST KEY PAN VIP W/O SCL, W/ZONE
6274508CST KEY PANEL SCALE, W/O AIR
6274509CST KEY PAN SCL, W/DYNAMICAIRE
6274510CST KEY PAN SCL, W/ZONEAIRE
6274511CST KEY PAN VIP, SCL W/O AIR
6274513CST KEY PAN VIP, SCL W/ZONEAIRE
752SCREW, MACH, TR, PH, 10-24, .438
757PIN, CLEVIS, 3/16, 5/8
9003008SCREW, TAP, PAN, PH, .138-20, .312
9019606SCREW, HILO, PAN, PH, #4, .375
947WASHER, INT-T, .172, STL
9525WASHER, THRUST, .265, .560, .063
9685PIN, ROLL, .197, .750, STL
SA1157BLOCK TOP, ADAPTER, SCREW
SA1382TOP CANE-FOOT
SA1383END CANE & SCREW
SA1384CONTROL HOUSING COVER & SCREWS
SA1385SIDERAIL EXT.END CANE & SCREWS
SA1387TOP CANE & SCREWS-HD S.R.
SA1481-01BED EXIT TAPE SWITCH KIT
SA148102BED EXIT TAPE SWITCH ASSEMBLY
SA1554DOOR ASSEMBLY-W/O SCALE UNIT
SA1555DOOR ASSEMBLY (SCALE UNIT)
SA1560CAPACITOR CABLE ASSEMBLY
SA1593SWITCH WITH SHRINK TUBING
SA1597CPR SWITCH HSG ASSY W/SCREW
SA1623-48SLIDING HEAD COVER W/FELPADS
SA1662KNEE DRIVE SCREW ASSY
SA1663HEAD DRIVE SCREW ASSY
SA1680ROLLER BRACKET ASSY (W/ROLLER)
SA3351LITHIUM GREASE-10.3 OZ TUBE
SA4449P923 BLDER ASSY, BLUE TUBE KIT
SA4450P923 BLDER, RED TUBE KIT
SA4461MALE COUPLING-SLEEP SURFACE
SA4462FEMALE COUPLING-SLEEP SURFACE
SA4463MALE COUPLING-SLEEP SURFACE
SA4464FEMALE COUPLING-SLEEP SURFACE
SA4475SOLENOID
SA4583SMALL O-RING
SA4584LARGE O-RING
SA4589MAGNET, MATTRESS
SA4839BOTTOM FOAM-P923C
SA4841RED LOCTITE #262
SA4927MATTRESS LINER – P923E
SA70815″ URETHANE WHEEL ONLY
SA7081-485″ URETHANE WHEEL ONLY
SA70825″ RUBBER WHEEL ONLY
SA7395PUSH RIVET
SA7399HEEL BLADDER – P1410, P1412
SA7400SNAP RIVET-MALE
SA7402ELBOW CONNECTOR
SA7403TUBING CLAMP
SA7405SNAP RIVET-FEMALE
SA7406TUBING HEEL BLADDER, ZONE 3
SA7407TUBING, HEEL BLADDER, ZONE 2
SA7408TUBING, HEEL BLADDER, ZONE 1
SA7409TUBING, THIGH SECTION
SA7410CROSS CONNECTOR
SA7411TUBING, THIGH/SEAT SECTION
SA7412TUBING, SEAT SECT, MAIN BLADDER
SA7413TUBING, HD SECT, MAIN BLADDER
SA7414TEE CONNECTOR
SA7415MAIN BLADDER, UPPER/LOWER
×
Hill-Rom P3600 Hospital Bed Parts

Hill-Rom Part Number

Description

1012WASHER, FL, .281, .625, .060, STL
10595SCREW, CUT, PAN, PH, #8, .500, STL
127357WASHER, FL, .343, .686, .062, STL
127368SCREW, MACH, HEX, 1/4-20, 1/2, ZN
128992PATENT LABEL – AFFINITY
13206SCREW, MACH, TR, PH, 10-24, .375
138735SCREW, TAP, FLAT, TX, 1/4-20,1.5
142PIN, ROLL, .188, 1.000, STL
142320TREND GAS SPRING
142377RELEASE HANDLE WELDMENT, RIGHT
142388CALF SUPPORT PAD ASSEMBLY
142397CALF SUPPORT KEY
142612CAM LOBE
142613CAM BASE
142615BALL SEAT
142616BELLVILLE SPRING
142619CALF SUPPORT ARM – RH
142628BRAKE CAM
142631LIFT HANDLE, MOLDED ASSEMBLY, LH
142632LIFT HANDLE, MOLDED ASSEMBLY, RH
142634BRAKE LINK WELDMENT-RH FOOT
142638SPRING, .740 DIA X 1.000″
142639BUSHING, FLG, .600, .375, .505
142641FOOT SECTION RECEIVER, RH
142642FOOT SECTION RECEIVER – LH
142720LOCK BLOCK LH
142772PLACENTA BASIN S&G
142825CLAMP, BELLOWS, FOOT SUPPORT
142958BELLOWS, FOOT SUPPORT, LEFT
142961VINYL DIPPED CAP, RELEASE HAND.
143010BELLOWS, FOOT SUPPORT, RIGHT
143183LOCK BLOCK RH
143219SHIM, 1.250″ DIA X .005″ THK
143225RELEASE HANDLE WELDMENT, LEFT
143226CAM HANDLE ASSEMBLY
143528HOOK, MATTRESS
144069PERINEAL V-CUT -FINISHED
144152LABEL, AFFINITY 4 LOGO
144160LABEL, HILL-ROM LOGO
144184BOLT, MACH, HXST, .3125-18, 2, STL
144586LABEL KIT-SIDERAIL-AIR ONLY
144587LABEL KIT-SIDERAIL-NURSE ONLY
144588LABEL KIT-SIDERAIL N, L, T, R
144589LABEL KIT-SIDERAIL-N, L, A
144590LABEL KIT-SIDERAIL N, L, R, T, A
144591LABEL KIT-SIDERAIL-NO OPTIONS
144592LABEL KIT-SIDERAIL-N, L, T
144593LABEL KIT-SIDERAIL-N, L, T, A
144692LABEL, INSTRUCTION, HOLD PUSH
144822LABEL, WARNING, REMOVE ARMBOARD
14482201LABEL, WARNING, REMOVE ARMBOARD
14482202LABEL, WARNING, REMOVE ARMBOARD
14482203LABEL, WARNING, REMOVE ARMBOARD
14482204LABEL, WARNING, REMOVE ARMBOARD
14482205LABEL, WARNING, REMOVE ARMBOARD
14482206LABEL, WARNING, REMOVE ARMBOARD
14482208LABEL, WARNING, REMOVE ARMBOARD
14482210LABEL, WARNING, REMOVE ARMBOARD
14482211LABEL, WARNING, REMOVE ARMBOARD
14482212LABEL, WARNING, REMOVE ARMBOARD
14482213LABEL, WARNING, REMOVE ARMBOARD
14482214LABEL, WARNING, REMOVE ARMBOARD
145103BELLOWS, FOOT SUPPORT KIT RH
145104BELLOWS, FOOT SUPPORT KIT LH
145105SLIDE GUIDE, ASSEMBLY KIT
145159U-CUT WELDMENT-POWER COATED
146075LIFT-OFF V-CUT FOOT SECTION
146076LIFT OFF U-CUT FOOT SECTION
146287ASSEMBLY, LM FLEX ARM
150751PLUG
152284HOUSING DETENT MECHANISM
152316BRAKE/STEER PEDAL, BOTTOM SMALL
152317BRAKE/STEER PEDAL, TOP SMALL
15250NUT, HEX/LKWASH, 8-32, .156, STL
152908NUT, M12-1.75 HEX JAM, LOCKING
15380SCREW, MACH, PAN, PH, #8, .875, NKL
15463SCREW, MACH, HEX, .190-32, .375
155065HEELCUP, FOOT SUPPORT
155065SHEELCUP KIT
155066FOOT SUPPORT HANDLE/BUMPER
159181ONE PIECE LATCH -LH
159182ONE PIECE LATCH – RH
160312RAMP LH
160313RAMP RH
160721HOOK, MATTRESS
163716SHEELCUP/HANDLE KIT
163717SHEELCUP/BELLOWS RT KIT
163718SHEELCUP/BELLOWS LT KIT
163860BUSHING, PL, SQUARE 1.5″
16527002WELDMENT, BRACKET ASSY P-LH
165392PERM. INFUSION SUPPORT MODULE
167970SCALF SUPPORT KIT
17292CLAMP, CABLE, 1/4, NYL, WHT
18890RETAIN, ERING, .204, .025
18921SCREW, MACH, TR, PH, 10-32, .437
19124CABLE TIE, REG, 8.5, .15, 40, NYL
19224BOLT, HEX, .312-18, .625, STL
19512SWITCH, SNAP, SPDT, 0.1A
19678TRU-ARC RING 5144-50
19918WASHER, FL, .328, 1.000, .120, STL
20605NUT, HEX/LK, .112-40, .109
20802NUT, KEPS, .250-20, 0.234, STL
25210PUSHNUT, FLRND, .021, .625, .312
27509PIN, ROLL, .188, .563, STL
27873CABLE CLAMP
28562PUSHNUT, PAL, .088, .289, .125, STL
29891CLAMP, CABLE, .25, .380, AL
31642SCREW, MACH, PAN, PH, 4-40, .75, STL
31773SCREW, MACH, RND, PH, #12, .750, STL
32425BOLT, SET, HDLS, HXST, .312-18, .75
32572SCREW, MACH, BTN, HXST, M8, 8.000
32909NUT, HEX/LK, .313-18, .134, STL
33680NUT, HEX/NYL/LK, .190-32, .249, CS
34401SPACER
34402SCREW, MACH, PAN, PH, 4-40, 1.000
34715ROCKER ARM
35072SCREW, SHLDR, TRUS, PH, 10-32, .312
3517PIN, ROLL, .188, 1.250, STL
35308WASHER, FINISH, .203, .81, .19, NYL
35325RETAIN, ERING, .242, .035, PH
35326RETAIN, ERING, .292, .035, PH
35663SUPPORT, CIRCUIT BOARD
36826RETAIN, RING, EXT, .469, .05, PH
36958LUBRI FILM SPRAY
3714463KNOB
37145STUD, LOCK, CYL, 5/8-18, 1.2, SS
37146STUD, KNOB, THD, 3/8-16, 3.875, ZN
37664CLAMP, CLIP, .75, .625, ZN, VIN
37879GROUND STRAP ASSY
38135KNOB ASSY
3815606HOLE PLUG, 3/4, LT NEUTRAL
38677PIN, ROLL, .133, .375, STL
38873SPKR, MIC, 43OHM, 2.531, MOIST PRF
39172ADHESIVE, LOCTITE 414
393HSCREW, TAP, PAN, PH, 8-18, 1/4, ZN
3976301STANDOFF, RND, SNP/SNP, .213, .766
40421CABLE TIE, MOUNT, .62, .38, NYL
40497NUT, LKWASH, 10-32, .156, ZN
40811PIN, LK, .500, 2.625, SS
40812SPRING
40817RETAIN, RING, EXT, .867, .042
40827DUAL SIDED ADHESIVE TAPE
40915PLTREND HANDLE HEXBAR PL
40958STUD, SNP, PIN, 8-32, .28
4098301WASHER, LK, .688, 2.250, .188, PLTC
41001PLPIN, GRV, .250, 1.496, STL
41037PLFOOT SECT BUSHING PLATE
41047WASHER, FL, .530, .750, .062, NYL
4106848SPLASH CHANNEL
41073PLTREND ACTIVATOR PL
41079PLTREND STOP PL
41087PLTREND FOLLOWER PL
41089PLPIN, FT/SECT, .488, 1.793, STL
41091TREND RELEASE LEVER
41104FOOT SECTION BUMPER
41111SYOKE CASTING ASSY
41135TREND CAM
4115363TREND HANDLE COVER, GRAY
4116363TREND HANDLE PLUG, GRAY
41204SLATCH WELDED ASSY LH
41226PLJUNCTION BOX TOP PL
4126048CALF SUPPORT FORMER
4126948LEG COVER
4127048U-FRONT SHROUD
4127148FRONT SEAT SHROUD V
41298WASHER, FL, .390, .695, .031, NYL
41306PLJUNCTION BOX BOTTOM PL
4130848END CAP
41344RIVET, BARB, .250, .185, FL, NYL
4142301STREND MECH LIMITS CABLE ASSY
4142501SPENDANT CONTROL CABLE ASSY
41455INSULATOR JCN BOX
41466QUICK COUPLER MALE 1/4″
4214101SCREW, HILO, PAN, TX, 6-19, .33, STL
42142SCREW, HILO, PAN, TX, 10-16, .500
42446LABEL VDE
4257363TREND HANDLE FOAM, GRAY
42574BOLT, CAP, SHC, HXST, .313-18, 1.50
4257401BOLT, CAP, SHC, HXST, .313-18, 2.50
4258358BRAKE STEER DISC GREEN
4258360BRAKE/STEER DISC ORANGE
42617WASHER, LK, 1WV, .265, .49, .008, SS
430220263FOAM TUBE, LABOR GRIP, GRAY
43030WASHER, FLAT, .331, .512, .055
43041BUSHING, SPCR, .250, .156, .202, CS
43056EXTENSION SPRING
43059RETAIN, EXT, .281, .025, SPR/S
4314317FUSE, 4A, 125V, SLOBLO, 5X20MM
43394PIN, CLV, .312, 1.194, STL
43552RETAIN, RING, EXT, .461, .035, PH
4360519FUSE, 2.0A, 250V, TIMELAG, 5X20MM
43878SCREW, MACH, PAN, PH, 10-32, .422
439460148END CAP CROSS TUBE LH
43949DETENT PLUNGER
43951PIN, GRV, .188, .750, CDS
43953CAM PIVOT
43955PLBRAKE STRIP PL
43956PLBRAKE/STEER STRIP PL
44017PLBRAKE ROD SUPPORT BRACKET PL
44125PLUG, EUR GROUND
44126NUT, HEX, M6, .205, BRS
44127WASHER, FL, .244, .657, .059, BRASS
44128WASHER, LK, .252, .406, .055, STL
4435NUT, HEX LK, 1/4-20, .212, CD
44350PIN, CLV, .184, 1.250, STL
44352PIN, COT/HRPN, .050, .625, SPR/S
44408BOLT, TAP, HEXWASH, .250-20, .75
44464LABEL POTENTIAL EQUALIZATION
44768SCREW, MACH, STUD, PH, 8-32, .375
450846048CASTER 6″ SWIVEL
450846448CASTER 6″ BRAKE/STEER
450846648CASTER 6″ BRAKE
4508468CASTER 6″ BRAKE/STEER-ONE WAY
450848048CASTER 8″ SWIVEL
450848448CASTER 8″ BRAKE/STEER
450848648CASTER 8″ BRAKE
4540WASHER, FL, .391, .875, .063, STL
4565820GROUND STRAP ASSY 20″
45830LABEL CAUTION
4583000LABEL, CAUTION, INTL
45832LABEL FOOT LATCH WARNING
4583202FOOT LATCH WARNING LABEL
4583203FOOT LATCH WARNING LABEL
4583204FOOT LATCH WARNING LABEL
4583205FOOT LATCH WARNING LABEL
4583206FOOT LATCH WARNING LABEL
4583207FOOT LATCH WARNING LABEL
4583208FOOT LATCH WARNING LABEL
4583209FOOT LATCH WARNING LABEL
4583210FOOT LATCH WARNING LABEL
4583214FOOT LATCH WARNING LABEL
4583221LABEL FOOT LATCH WARNING
45834LABEL FOOT SUPPORT WARNING
4583400LABEL, FOOT SUPPT WARNING, INTL
4583402FOOT SUPPORT WARNING LABEL
4583403FOOT SUPPORT WARNING LABEL
4583404FOOT SUPPORT WARNING LABEL
4583405FOOT SUPPORT WARNING LABEL
4583406FOOT SUPPORT WARNING LABEL
4583407FOOT SUPPORT WARNING LABEL
4583408FOOT SUPPORT WARNING LABEL
4583409FOOT SUPPORT WARNING LABEL
4583410FOOT SUPPORT WARNING LABEL
4583411FOOT SUPPORT WARNING LABEL
4583412FOOT SUPPORT WARNING LABEL
4583413FOOT SUPPORT WARNING LABEL
4583414FOOT SUPPORT WARNING LABEL
4583421LABEL FOOT SUPPORT WARNING
45836LABEL FOOT CLEAR
4583600FOOT CLEAR LABEL
46015SCREW, TAP, OVAL, PH, 6-32, .625
46260SCREW, TAP, PAN, TX, 10-16, .500
4630BUSHING, OILITE, .615, .175, .505
4648501SCREW, HDLS, RND, HXST, .25-20, .25
46765PLUG, FOOT END
46770LABEL, CE
4698008HOSE AIR
4698031HOSE AIR
46981STANDOFF, SQ, FSNP, #10, .75, NYL
47070NUT, RIVNUT, 10-32, .503, STL
470850148BASE BOSS CAP, AFFINITY III
47103MUFFLER
4710501MANIFOLD 3 STATION
47144PLSHAFT, S/R RELEASE LEVER PIVOT
4715301RIVET, TUB, 1.16, 2.756, PTRD, NYL
47219BUMPER
47256RELEASE LEVER, SIDERAILS
4727102PLPIN, D-PIN, .375, 4.482, CDS
4727110PLPIN, D-PIN, .375, 2.109, CDS
472730448SCREW, NYL, FLAT, TX, 10-24, 23/32
4734501LAMP, MINI INCAND, 13.5V, 0.59A
4759SCREW, TAP, PAN, PH, #8, .375, STL
47598BALL AND ROD
4760602VACUUM TUBE
4840501BATT, LEADACID, SEALED, 12V, 7.0AH
49111SPRING, LATCH BIAS
49193RETAIN, ERING, .143, .025
49257PIN, COT, .094, 1.125
49521BOLT, MACH, PAN, TX, .250-20, .61
589102070 style=’display:none’>00PIN, DWL, .188, .500, SS
60086SCREW, PAN, PH, 8-16, 1.250, STL
60133NUT, HEX/RIVNUT, .720, STL
60619NUT, HEX/NYL/LK, .313-18, 0.344
61440WASHER, FL, .180, .505, .050, STL
61529PLCONNECTING ROD
6153001PLRELEASE HANDLE-RH
6153002PLRELEASE HANDLE-LH
61531PLRIVET, SEMI TUB, 3/16, .218, FL
61532PLPIVOT STUD
61533VINYL CAP
61534NON CORROSIVE TORSION SPRING
6153401NON CORROSIVE TORSIONSPRING LH
61615RETAIN, RUE, 3/8, .054
6161501RETAIN, RUE, 1/2, .062
61653PIN, CLV, .370, 1.500, CDS
62228BOLT, MACH, HEX, FLG, .313, 3.000
62634PIN, ROLL, .250, 1.375, HC STL
6274006LABEL, SERIAL NUMBER BLANK
62753ARM, SIDERAIL CENTER
62919VYL DPD CAP RELEASE HANDLE
6314304PIN, CLV, .371, 1.107, CS
6314306PIN, CLV, .371, 1.857, CS
6314308PIN, CLV, .371, 2.357, CS
63166SCREW, CUT, PAN, TX, 10-32, .563
63250COVER, SIDERAIL CENTER ARM
6341601PLLATCH WELDMENT-LH
6341602PLLATCH WELDMENT-RH
6342201POWER CORD DETACHABLE 110V
6342202POWER CORD DETACHABLE 220V
6342203POWER CORD, CONTINENTAL EUROPE
6342204POWER CORD, UK/IRELAN
6342205POWER CORD, SWITZERLAND
6342206POWER CORD, DENMARK
6356601PLBRACKET WELDMENT-LH
6356602PLBRACKET WELDMENT-RH
63609LABEL, CAUTION SLIDEOFF FT SECT
63611BOLT, CAP, FL, HXST, .375-16, 1, STL
6391648TOP MOTOR COVER
63920HILO / FOOT DRIVE
63927DRIVE, HEAD
6393801CPR HANDLE LEFT
6393802CPR HANDLE RIGHT
6393901PLWELDMENT, CPR HANDLE LH
6393902PLWELDMENT, CPR HANDLE RH
6394201CABLE ASSY, BATTERY TO BATTERY
6394348BRACKET, CPR CABLE ATTACHMENT
6394801PLWELDMENT, LH HANDLE, LABOR GRP
6394802PLWELDMENT, RH HANDLE, LABOR GRP
6395348BRACKET, CPR CABLE HOUSING
63960CABLE / TRANSFORMER ASSY
6396248LINK, HILO LIFT ARMS
6396503OVERLAY, CAREGIVER, RH,
6396601OVERLAY, PATIENT, RH,
6396603OVERLAY, PATIENT, RH,
6396607OVERLAY, PATIENT, RH,
6396693OVERLAY, PATIENT, RH
6396697OVERLAY, PATIENT, RH
6396701OVERLAY, PATIENT, LH,
6396703OVERLAY, PATIENT, LH,
6396707OVERLAY, PATIENT, LH,
6396793OVERLAY, PATIENT, LH
6396797OVERLAY, PATIENT, LH,
6396800OVERLAY, CAREGIVER, LH
6396801OVERLAY, CAREGIVER, LH,
6396803OVERLAY, CAREGIVER, LH,
63969BUSHING, FLG, 1.090, 1.820, .785
6397501SIDERAIL ARM LH
6397502SIDERAIL ARM RH
63977SIDERAIL
63981SWITCH, LOCKOUT
63995CPR LABEL
6399601LABEL, TREND LH
6399602LABEL, TREND RH
64002POWER ENTRY MODULE
64004LABEL, BASE FRAME
64006PLPIN, DWL, .500, 24.625, CDS
64007RELEASE CABLE ASSEMBLY
64008TRANSFORMER MOUNT BRACKET
64012GAS SPRING, 600N, 3.15 STROKE
64095LINEAR PUMP
64096(L)FITTING L2-4BN
64466BOLT, TAP, FL, TX, .250-20, 1.250
65699PLWELDMENT, RELEASE HANDLE
65700BUSHING, GDE, 1.377, .375, 1.127
65799FOOT ABDUCTION CABLE
65800FOOT TILT CABLE
6580101MECHLOCK
6580102MECHLOCK
6582801BELLOWS, LEFT
6582802BELLOWS, RIGHT
65829BOOT, LEVER
6583048BRACKET, BATTERY HOLD DOWN
65831LABEL, POWER INLET
6583101LABEL, POWER INLET, INT’L
6583102LABEL, AUTO FUSE
65833LABEL, SIDERAIL WARNING
6583300LABEL, SIDERAIL WARNING, INTL
6583302LABEL, SIDERAIL WARNING
6583303LABEL, SIDERAIL WARNING
6583304LABEL, SIDERAIL WARNING
6583305LABEL, SIDERAIL WARNING
6583306LABEL, SIDERAIL WARNING
6583307LABEL, SIDERAIL WARNING
6583308LABEL, SIDERAIL WARNING
6583309LABEL, SIDERAIL WARNING
6583310LABEL, SIDERAIL WARNING
6583311LABEL, SIDERAIL WARNING
6583312LABEL, SIDERAIL WARNING
6583313LABEL, SIDERAIL WARNING
6583314LABEL, SIDERAIL WARNING
6583315LABEL, SIDERAIL WARNING
65912DAMPER, 6″STROKE
65964RETAIN, RING, EXT, 1.041, .05, SS
65967PIN, CLV, .500, 2.625, CDS
65986BOLT, ROLL, TRUS, TX, .250-20, .75
65987GUARD, LIFT ARM
65989LABEL BATTERY CAUTION
66039NUT, HEX/JAM/NYL/LK, .50-13, .313
6604202PIN, CLV, .309, 1.375, STL
66135220V TRANSFMR/CABLE ASSY
66152GAS SPRING, 300N, 3.15 STROKE
66216SOLENOID POWER CABLE
6642910SFUSE, 10A
66430WASHER, FT-SPRT, 1.130, 2.00, .125
6665801LABEL-SPEAKER CON BLANK NOPLUG
6665802LABEL, VOL CONTROL BLANK W/PLUG
66859LABEL, LOCKOUT
66860GASKET, TOP CANE
66861HEX GASKET, TOP CANE
6686648BRACKET, COMPRESSOR MOUNT
66870LABEL, BATTERY WARNING
6696501MECHLOCK, FOOT TILT, LH
6696502MECHLOCK, FOOT TILT, RH
66966BOLT, SET, HXST, .313-24, .312, CS
6696701CALF SUPPORT ARM-LEFT.
6696702CALF SUPPORT ARM-RIGHT
6697001SCALF SUPPORT MODULE, LH SERVICE
6697002SCALF SUPPORT MODULE, RH SERVICE
6697301PULL HANDLE LH
6697302PULL HANDLE RH
66975STANDOFF, RND, SPCR, 5/8-18, .375
67020LABEL CAUTION, ELECTRIC SHOCK
6702000LABEL CAUTION, SHOCK INTERNT’L
6702148PROTECTOR COVER
67060SIDERAIL SEAL
67088SLIDE
67091LABEL GROUNDING RELIABILITY
67247COVER (CALF SUPPORT)
67258RETAIN, RING, INT, 1.456, .05, ZN
67259SPRING
67260SCREW, SET, HDLS, HXST, 6-32, .250
6781701SLIFT-OFF FT SEC V-SEAT, SERVICE
6781702SLIFT-OFF FT SEC U-SEAT, SERVICE
6781703SSLIDE-OFF FTSEC V-SEAT, SERVICE
6781704SSLIDE-OFF FTSEC U-SEAT, SERVICE
6798001CALF SUPPORT MOUNT LH
6798002CALF SUPPORT MOUNT RH
68112BUSHING, PL, .875, .419, NYL
68117CALF SUPPORT KNOB ASSY
68188BUSHING, HILO, 2.210, .950, 1.760
6818948RETAINING STRAP
68301COUPLER SHIELD
68302BOLT, SHLDR, RND, .25-20, 1.4000
68351ENABLE SWITCH HOUSING
68537PLUG, VOLUME CONTROL
6860001HEAD SIDERAIL ASSY, LH
6860002HEAD SIDERAIL ASSY, RH
69391BOLT, TAP, FL, TX, .250-20, 1.250
6988301SBASE ASSY COMPLETE-DOMESTIC
6988302SBASE ASSY COMP-INTERNATIONAL
70537CALF SUPPORT PIN
70742CALF SUPPORT BRACKET
70780BRAKE/STEER PEDAL, BOTTOM(SMALL
70781BRAKE/STEER PEDAL, TOP(SMALL)
71993SCREW, ROLL, PAN, TX, M5X.8, .630
755NUT, HEX LK, 10-24, .117, CD
757PIN, CLEVIS, 3/16, 5/8
777LOCKNUT
831NUT, HEX, .312-18, .258, STL
9001624HBOLT, CAP, HEX, .312-18, 1.500, STL
9001656BOLT, CAP, HEX, .312-18, 3.500, STL
9001828BOLT, CAP, HEX, .250-20, 1.750, STL
9001836BOLT, CAP, HEX, .250-20, 2.250, STL
9005811SCREW, MACH, TRUS, PH, 10-32, 5/8
9006116BOLT, MACH, FL, PH, .250-20, 1.000
9016114BOLT, CAP, RND, HXST, .312-18, .9
9016128BOLT, CAP, SHC, HXST, .312-18, 1.8
9023404NUT, HEX/LK, .250-20, .315, CS
9023428NUT, HEX/LK, .375-16, .368, CS
9025806BOLT, SHLDR, HXST, .250-20, .813
9025908BOLT, SHLDR, HXST, .312-18, 1.000
9025910BOLT, SHLDR, HXST, .312-18, 1.125
9025916BOLT, SHLDR, HXST, .312-18, 1.500
9026006BOLT, SHLDR, HXST, .375-16, .375
9026301BUSHING, BRG, .593, .500, .500, STL
9026304BUSHING, BRG, .468, .250, .375, STL
9026307BUSHING, BRG, .593, .250, .500, STL
9026312BUSHING, BRG, .718, .500, .625, STL
9029104SCREW, SET, HDLS, HXST, 8-32, .250
9033810SCREW, SHLDR, RND, HXST, 10-24, 1.0
9033907SCREW, MACH, RND, PH, 10-24, .437
9034002BUSHING, BRG, .594, .250, .502, STL
9047714BOLT, SHLDR, HXST, .500-13,.875
947WASHER, INT-T, .172, STL
9685PIN, ROLL, .197, .750, STL
987SCREW, MACH, PAN, PH, .250
P3610FB03AFFINITY V CUT FT 3.5INCH
P3611FB03AFFINITY U CUT FT 3.5INCH
SA1736KIT, AF3 CALF SPT KEY & SCREW
SA3351LITHIUM GREASE-10.3 OZ TUBE
SA4462FEMALE COUPLING-SLEEP SURFACE
×
Hill-Rom 850 Hospital Bed Parts

Hill-Rom Part Number

Description

100SCREW, MACH, TRUS, PH, 10-24, 3/4
1012WASHER, FL, .281, .625, .060, STL
10380CLIP FABRIC
10426PIN, COT, .078, .750, STL
10714WASHER, FL, .220, .438, .095, STL
10866SCREW, TAP, PAN, PH, 12-24, .50, STL
11044SPRING TRENDELENBURG RETURN
11094PIN, COT, .047, .375, STL
11247NUT, HEX/LK, 6-32, .185, STL
11578THRUST BEARING FA-28515
11579WASHER, THRUST, .632, 1.230, .060
12220RETAIN, EXT, .354, .042
12434PIN, ROLL, .250, 1.000, STL
128PIN, ROLL, .188, .875, STL
12951GROMMET
13206SCREW, MACH, TR, PH, 10-24, .375
142PIN, ROLL, .188, 1.000, STL
14450CABLE TIE, REG, 4, 18LBS, NYL
14451CABLE TIE, SCREW, 6.25, 30, NYL
15244WASHER, PL, .188, .375, .063, FI
15907WASHER, LK, .506, .031, STL
16116SCREW, TAP, TR, PH, #6, .375, STL
16145BUSHING, STRAIN, .875, .750
17232SCREW, MACH, TR, PH, 6-32, .250
17290BOLT, MACH, PAN, PH, .250-20, .750
17291PUSHNUT, FL/RND, .015, .438, .188
18148BUSHING, SNP, .375, .250, .250
18252SCREW, MACH, PAN, PH, 8-32, .500
18407HILOW BALL SCREW19230
18516SCREW, TAP, RND, PH, #4, .500, STL
18862PIN, CLV , .250, 1.125, STL
18873BUSHING, GDE, .815, 1.094, .627
18887BUSHING, BRG, 1.182, .312, .440
18890RETAIN, ERING, .204, .025
18891WASHER, FL, .156, .625, .031, STL
18912WASHER, FLAT, .219, 1.38, 16GA, ZN
18921SCREW, MACH, TR, PH, 10-32, .437
19124CABLE TIE, REG, 8.5, .15, 40, NYL
19224BOLT, HEX, .312-18, .625, STL
19225NUT, SHLDR, .312-18, .687
19281BUSHING, FLG, 1.002, 1.125, .816
19297BUSHING, GDE, 1.874, 1.141, 1.624
19320TIE ROD
19326SPACER
19409BUSHING, GDE, .563, .594, .391, CRS
19512SWITCH, SNAP, SPDT, 0.1A
19515ROD END LH
19516ROD END RH
19528SPRING RH
19552CAM SWITCH MOUNT
19555SCREW, MACH, PAN, PH, 4-40, .625
19562LATCH COVER
195754-40X1 5/8 PH TRUSS ZN 3/8
19594BRAKE BLOCK ASSY
19595SSWITCH CAM ASSY HD
19596SSWITCH CAM ASSY KNEE KIT
19632CORD SET ASSY SIDEGUARD
19636PIN, ROLL, .165, .875, STL
19678TRU-ARC RING 5144-50
19766NUT, HEX, .438-20, STL
19769CABLE, 9COND, 24AWG, 19/36
19822SPRING
19887FOOT RACK INSERT
19905WASHER, FL, .453, .625, .075, STL
19917WASHER, BK, .63, 1.672, .094, PLSTC
19918WASHER, FL, .328, 1.000, .120, STL
20230GROMMET
20268SCREW, MACH, RND, PH, 8-32, 1.875
20303CON, RECP, 06, HSG, SRST, 0.156CL
20312CLAMP, CABLE, .375, .5, NYL
20515SCREW, MACH, RND, PH, 8-32, 1.875
20517PIN, COT, .063, .375, STL
20566SPACER
20600SPRING
20605NUT, HEX/LK, .112-40, .109
20802NUT, KEPS, .250-20, 0.234, STL
20832BUSHING, SLV, .690, .438, .503
21341CORD HOLDER INJECTION
22151CON, PLUG, 15P, W/EARS, HSG
22152CON, RECP, 15P, W/EARS, HSG
22153TERM, PIN, 0.062, 24-18AWG
22154TERM, SOCKET, 0.062, 24-18AWG
22297SCREW, MACH, PAN, PH, 6-32, 1.5, STL
22318GASKET
22320GASKET, 0.840ID, 0.875OD, 0.094
22605SCREW, TAP, PAN, PH, #6, .250, STL
22646FELT PAD 5/16
22659WASHER, EXT-T, .326, .612, .025
23119SCREW, TAP, TR, PH, #8, .375, NKL
23208WASHER, EXT-T, .200, .400, .022
2332NUT, HEX/LK, .438-20, .365, STL
24544RIVET, SOLID
25200SPEED CLAMP C-3046-A-6-92 5Z 6
25283WASHER, FL, .281, .625, .125, STL
25329ADHESIVE, BOSTIK
25647RING, TERM, 0.204DIA, 18-14AWG
25669SPRING
25779BOLT, SET, HEX, .312-18, .500, CRS
26013WASHER, LK, .118, .209, .025, STL
26068TERM, FASTON, 20X187TAB, 20-16AWG
26078BLOCK, LATCH
27251WASHER, LK, INT, .256, .466, .065
27518PLUG, POWER, 3TERM, 15A, 125V, HOSP
27857SHRINK TUBE
27873CABLE CLAMP
28082BRAKE SPRING
28286SWITCH BACK
28305END CANE
28491CON, SSPS, RECP, 04, SRST,
28492CON, SSPS, PLUG, 04, SRST
28518CON, SSPS, RECP, 09, MATRIX
28519CON, SSPS, PLUG, 09, MATRIX
28520CORD SET ASSY 9
28550SPKR, 45 OHM, 2.531SQ
28562PUSHNUT, PAL, .088, .289, .125, STL
28623SCREW, TAP, PAN, PH, 4-24, .312, STL
28665CON, PHONE JACK, 3COND, PNL MNT
28717BUSHING, FLG, .562, .343, .500, NYL
28752SWITCH MOUNT
28795SWITCH BACK
28837NUT, HEX, .190-32, STL
28883TERM, PIN, 0.040, 24-20AWG
28966NUT, U SPR, 4-40, .012, SS
28967SCREW, SHLDR, SPCL, 4-40, .250, STL
28974LABEL TV SWITCH
28975LABEL RADIO SWITCH
29290WASHER, FLAT, .25, .5, .063, RBR
29314SWITCH LABEL OVERLAY
29396REAR MOTOR MOUNT
29411SPACER
29422BOLT, CAP, HEX, .313-18, 3.000, STL
29699SWITCH, MEMB, CONTROL, P840
29727SWITCH COVER
29738GROUND BRACKET
29788PUSHNUT, CAP, .116, 3/8, 3/16, ZN
29815CON, SSPS, PLUG, 02, 94V2, HSG
29975TERM, RECEPT, 22-18AWG, HIGH PRES
30025PHOTOCELL, 3K/200K, RAD
30909PRE LOADED HOUSING
30913PLUG
30914CON, UMNL, CAP, 03P, 94V2, HSG
30923CON, UMNL, PLUG, 04, LATCH, HSG
30924CON, UMNL, PLUG, 06, LATCH, HSG
30926CON, SSPS, RECP, 03, HSG
30927CON, SSPS, RECP, 02, 94V2, HSG
30928EHW, SPLICE, PARALLEL, 22-16
30929CON, SSPS, RECP, 04, DRST, HSG, PNL
30930CON, SSPS, PLUG, 04, DRST, HSG
30931CON, SSPS, PLUG, 03, SRST, 94V2, HSG
30950TERM, SOCKET, 0.084, 20-14AWG
30951TERM, PIN, 0.084, 20-14AWG
30952TERM, RECEPT, 24-20AWG, STD PRES
31071SCREW, TAP, PAN, PH, #10, .750, STL
31544SPRING
31556WASHER, LK, 3WV, .677, 1.135, .088
31731STUD
31766NURSE CALL INNER SWITCH ASSY
31767LIGHT INSERT SWITCH ASSY
31840SHEAD SECTION ASSY
31846NURSE CALL OUTER-SWITCH
32172LIGHT INSERT SWITCH ASSY
32425BOLT, SET, HDLS, HXST, .312-18, .75
32428CAM
32572SCREW, MACH, BTN, HXST, M8, 8.000
32741WIRE JOINT
33280BUSHING, BRG, 1.687, .484, .818
33293WASHER, FLAT, .817, 1.672, .03, NYL
33316HD FIXED BRAKE BLOCK
33344SWITCH, SUBMINI, SPST-NO, .1A, GRN
33354FOOT COVER GASKET
33360CAM SHAFT
33565RELEASE CABLE ASSY
33572SCREW, MACH, PAN, PH, 10-32, .5, STL
33603BUMPER
33606GUIDE
33611HUB
33613LOCK PAD
33618SPRING EXTENSION
33619BEARING HOUSING
33622BEARING SPACER PL
33835LATCH GUIDE
33836LATCH
33916SAFETY LATCH
33930SCREW, SHLDR, FILH, PH, 10-32, .250
33945LABEL CAUTION
34299EHW, STDOFF, PCB, HEX, 0.75, AL
34304LABEL INDICATOR LAMP
34307TERM, RECEPT, 20X187TAB, UNINS
34309PHOTO RESISTOR RETAINER
34311BUSHING, SNUB, .375, .406, .09, NYL
34325PIN, ROLL, .197, 1.875, HC STL
34326RETAIN, EXT, 1.150, .093
34368BRAKE PEDAL LH
34369STEER PEDAL LH
34370BRAKE PEDAL RH
34378INSULATOR
34388CABLE ASSY 12 CONDUCTOR
34390CABLE, 18COND, 24AWG, 19/36
34401SPACER
34402SCREW, MACH, PAN, PH, 4-40, 1.000
34407SLIDING DOOR
34409SPRING
34411LABEL BED EXIT
34412LABEL SIDECOM
34417NIGHT LIGHT CABLE ASSY
34418COMPRESSION SPRING
34441CORD SET ASSY
34447CABLE ASSY 18 CONDUCTOR
34457SCREW, MACH, FL, PH, 4-40, .250, STL
34462BED CONTROL CABLE
34478NURSE PANEL CABLE ASSY
34506NURSE CONTROL PANEL FACADE
34508CONTROL FACE PLATE
34509NC GROUND STRAP ASSY
34519FACADE BUMPER
34523EMERGENCY CRANK COVER
34524NURSE CONTROL PANEL
34529TREND INDICATOR ASSY
34531HELICAL SPRING
34532HELICAL
34537CAM PLATE
34538CABLE ASSY 18 CONDUCTOR
34542RETAIN, ERING, .480, .042, STL
34544KNEE SCREW & NUT ASSY
34606SCREW, MACH, TR, PH, 10-32, .562
34613BUSHING, FLG, .815, .344, .625, NYL
34634SCREW, HILO, PAN, PH, 6-19, .312, CS
34638PIN, GRV, .187, .687, STL
34639PIN, CLV, .196, .687, STL
34656PUSHNUT, CAP, .234, .687, .375, STL
34663WASHER, FLAT, .39, .687, .031, ZN
34664WASHER, FLAT, .39, .683, .062, NYL
34665WASHER, LK, 1WV, .467, .677, .062
34666SPRING
34667SAFETY SPRING
34668C-RING
34669RETAIN, EXT, .395, .025, STL
34670RETAINING RING
34678WASHER, FLAT, .437, .75, .063, NYL
34679WASHER, FLAT, .567, 1, .109, NYL
34680SCREW, HILO, PAN, PH, #8, .375, STL
34682SCREW, TAP, TR, PH, 10-32, .312, STL
34683SCREW, HILO, PAN, PH, 4-24, .312, CS
34684SCREW, HILO, FL, PH, 8-18, 1.125, CS
34715ROCKER ARM
34718LIMIT SWITCH BOX
34779SWITCH, SNAP, SPST-NC, 10.1A
34783SCREW, MACH, PAN, PH, 2-32, .50, STL
34805EXTENSION SPRING
34922RETRACTING ROLLER
34951SPRING
35055SAFETY YOKE
35056SWITCH BRKT BLOCK
35062LATCH CABLE ASSY
35063SWITCH, SNAP, SPDT, 0.1A, E21-73HA
35072SCREW, SHLDR, TRUS, PH, 10-32, .312
35083BED CABLE INSULATOR
35101SLIDE
3517PIN, ROLL, .188, 1.250, STL
35175CABLE ASSY, RING TERM, 79.75IN
35261SPRING
35290VOLUME CONTROL
35308WASHER, FINISH, .203, .81, .19, NYL
35381PUSHNUT, CAP, .250, .154
35504BUSHING, HUB, 3.25, .484, 1.251, ZN
35511NUT, RIVNUT, .190-32, .569, STL
35667WASHER, FL, .328, .750, .094, STL
35669HD FLAT REL HANDLE FR LH
35670HD FLAT REL HANDLE FR RH
35943SWITCH, SNAP, SPDT, 0.1A, E21-08N
35951HOOK/LATCH CABLE ASSY
35953REV TREND & LATCH SAFETY CABLE
35955HOOK/SAFETY TREND ASSY
35964SWITCH MOUNTING BRACKET
35965REV TREND MOUNTING BLOCK
36176MATTRESS STOP RETAINER
36196VOLUME KNOB
36247SLEEVE CAP
36249REAR MOTOR MOUNT ASSY
36250COUPLING ASSY
36267STRAIN RELIEF
36268STRAIN RELIEF
36790RIVET, DRIVE, 3/16, .45, TR, NYL
37104BOLT, CRG, RND, .380-24, .900, STL
37382CABLE ASSY 20 CONDUCTOR
37387SCREW, RND, PH, 12-24, .375, CS
37819ROLLER BRACKET ASSEMBLY
37862BEARING END
37948FLOATING BRAKE DRUM
38069BUSHING, BRG, 2.328, .465
38070BUSHING, BRG, .660, 1.250
38122BEARING HOUSING
38260FOAM TAPE
3844WASHER, EXT-T, .172, .370, .020
38717RECEPTACLE PLATE
40686BELLEVILLE SPRING WASHER
40699PIN, COT, .132, 1.250, STL
40723SWITCH, SNAP, SPDT, 0.1A
40776SERIAL NUMBER LABEL
40795TUBING
40797NYLON STUD
40895CON, DSUB, PLUG, 25, IDC, HDE-20
40905LINK
41335NUT, HEX/LK, .250-28, .212, STL
41545INTERMEDIATE FRAME ASSY
42143SCREW, HILO, PAN, PH, 12-16, .500
4390SCREW, MACH, FLAT, PH, 1/4-28, 1/2
4432WASHER, SHLDR, .516, 1.250, .060
4435NUT, HEX LK, 1/4-20, .212, CD
4453PIN, CLV, .375, 1.938, STL
4540WASHER, FL, .391, .875, .063, STL
4630BUSHING, OILITE, .615, .175, .505
4739SCREW, MACH, HEX, 1/4-28, 5/8, ZN
4759SCREW, TAP, PAN, PH, #8, .375, STL
752SCREW, MACH, TR, PH, 10-24, .438
755NUT, HEX LK, 10-24, .117, CD
757PIN, CLEVIS, 3/16, 5/8
777LOCKNUT
779SCREW, MACH, RND, PH, #4, .625, STL
831NUT, HEX, .312-18, .258, STL
83W004L.E.D. YELLOW
83W005LED RED
86V172TREND CONN ASSY
9429SCREW, MACH, TRUS, PH, 6-32, .625
9525WASHER, THRUST, .265, .560, .063
9685PIN, ROLL, .197, .750, STL
SA0736SHOULDER SCREWS, OILITE BUSHING
SA0900FOOT RACK INSERT, SCREW
SA0908BOLT, NUT, WASHER, BUSHING
SA0912SWITCH MOUNTING BRACKET, SCREW
SA0995SIDERAIL COVER TOP, SCREW
SA0996CHANNEL, SCREW
SA1084SIDERAIL COVER FRONT
SA1137SWITCH OVERLAY, LITE LABEL
SA1138SWITCH OVERLAY, NURSE LABEL
SA1139SWITCH OVERLAY, TV LABEL
SA1140SWITCH OVERLAY, RADIO LABEL
SA1241BOLT, WASHERS, ROLLER, NUT
SA1244CENTRA PILOT LINK FIX KIT
SA1252CLIP AND LOCK ASSEMBLY, SPRING
SA1358PLAIN CASTER-5″ W/SCREW
SA1359BRAKE/STEER CASTER-5″ W/SCREW
SA1360BRAKE CASTER-5″ W/SCREW
SA1458BUSHING, BOLT, NUT &WASHER KIT
SA3773NIGHT LIGHT LENS
×
Hill-Rom P1400 Hospital Bed Parts

Hill-Rom Part Number

Description

145909CENTURY HEADRAIL UPGRADE KIT
30829PCB ASSY, INT’L CENTURY
4991902FOOT BOARD, CENTURY
6278410048SFOOTRAIL, CENTURY+, RH
6278410148SFOOTRAIL, CENTURY+, LH
CDMAN015CD-CENTRA/CENTURY SERV MAN
CDMAN241CD-CENTURY+ SERIES BED P1400
MAN015SERV.MAN-CENTURY SERIES BED
MAN019SERV.MAN-CENTURY CC BED
MAN241SERV.MAN-CENTURY+ BED
P4069A1B084CENTURY MANUAL HEAD PANEL
P4069A1B117CENTURY MANUAL HEAD PANEL
P4069A1B157CENTURY MANUAL HEAD PANEL
P4069A1B293CENTURY MANUAL HEAD PANEL
P4069A1B369CENTURY MANUAL HEAD PANEL
P4069A1B462CENTURY MANUAL HEAD PANEL
P4069A1B657CENTURY MANUAL HEAD PANEL
P4069A1B703CENTURY MANUAL HEAD PANEL
P4069A1B705CENTURY MANUAL HEAD PANEL
P4069A1B70TCENTURY MANUAL HEAD PANEL
P4069A1B734CENTURY MANUAL HEAD PANEL
P4069A1BM07CENTURY MANUAL HEAD PANEL
P4069A1BMOKCENTURY MANUAL HEAD PANEL
P4069A1BROKCENTURY MANUAL HEAD PANEL
P4069A1BWM9CENTURY MANUAL HEAD PANEL
P4069A2B084CENTURY FOOT PANEL
P4069A2B293CENTURY FOOT PANEL
P4069A2B369CENTURY FOOT PANEL
P4069A2B705CENTURY FOOT PANEL
P4069A2B70TCENTURY FOOT PANEL
P4069A2B734CENTURY FOOT PANEL
P4069A2BM07CENTURY FOOT PANEL
P4069A2BMOKCENTURY FOOT PANEL
P4069A2BROKCENTURY FOOT PANEL
P4069A2BWM9CENTURY FOOT PANEL
P4069A3B084CENTURY FOOT PANEL
P4069A3B157CENTURY FOOT PANEL
P4069A3B369CENTURY FOOT PANEL
P4069A3B385CENTURY FOOT PANEL
P4069A3B462CENTURY FOOT PANEL
P4069A3B633CENTURY FOOT PANEL
P4069A3B657CENTURY FOOT PANEL
P4069A3B705CENTURY FOOT PANEL
P4069A3B70TCENTURY FOOT PANEL
P4069A3B734CENTURY FOOT PANEL
P4069A3BM07CENTURY FOOT PANEL
P4069A3BMOKCENTURY FOOT PANEL
P4069A3BROKCENTURY FOOT PANEL
P4069A3BWM9CENTURY FT. PANEL
P4075A01CENTURY HEAD PANEL
P4100FB250CENTURY CC FOOTBOARD
P4100FB385CENTURY CC FOOTBOARD
P4100FBM07CENTURY CC FOOTBOARD
P4100FBMOKCENTURY CC FOOTBOARD
P4100FC084CENTURY CC FOOTBOARD
P4100FC237CENTURY CC FOOTBOARD
P4100FC462CENTURY CC FOOTBOARD
P4100FC467CENTURY CC FOOTBOARD
P4100FC583CENTURY CC FOOTBOARD
P4100FC693CENTURY CC FOOTBOARD
P4100FC705CENTURY CC FOOTBOARD
P4100FC70TCENTURY CC FOOTBOARD
P4100FC71TCENTURY CC FOOTBOARD
P4100FCM07CENTURY CC FOOTBOARD
P4100FCMOKCENTURY CC FOOTBOARD
P4100FCR37CENTURY CC FOOTBOARD
P4100FCROKCENTURY CC FOOTBOARD
P4100FCWX4CENTURY CC FOOTBOARD
P4101HBM07CENTURY CC HEADBOARD
P4101HBMOKCENTURY CC HEADBOARD
P4101HBROKCENTURY CC HEADBOARD
P4101HC084CENTURY CC HEADBOARD
P4101HC263CENTURY CC HEADBOARD
P4101HC462CENTURY CC HEADBOARD
P4101HC487CENTURY CC HEADBOARD
P4101HC583CENTURY CC HEADBOARD
P4101HC705CENTURY CC HEADBOARD
P4101HC70TCENTURY CC HEADBOARD
P4101HC734CENTURY CC HEADBOARD
P4101HCM07CENTURY CC HEADBOARD
P4101HCMOKCENTURY CC HEADBOARD
P4101HCROKCENTURY CC HEADBOARD
P725ACENTURY BED PENDANT AND HOLDER
P924040FAH4CVIP CENTURY 8200-8350 FT PANE
P934039HC31MVIP CENTURY 8200-8350 HEAD PA
P934039HC82OVIP CENTURY 8200-8350 HEAD PA
P934039HCH4CVIP CENTURY 8200-8350 HEAD PA
P934039HCR3OVIP CENTURY 8200-8350 HEAD PA
P934040FAT9CVIP CENTURY 8200-8350 FT PANE
×

[ccf_form id=”62526″]

×
×

(877) 593-6011

×
There are no products